
YANMAR 
DIESEL 
ENGINE 

PARTS CATALOG 
ei\'-'Yi.15' □7 

OOOYOOR4520 

.HSI ~o ~• @ ,..11,,. OE ..... ,Net @•~ 
Certificate No, 

FM23056 

lCtlUIUJII, J QA ' 
1U C!lllflCJ.11011 ' 

m111 • .. 

Certificate No. 

JQA-0099 

ISO 9001 Certified 

MODEL 

3TNE74-SA.,G2A 

silv
erh

orn
.co

.uk



How to read this Parts Catalog. 
I. Parts mentioned in this Parts Catalog may not necessarily be standard equipping parts. 
2. Parts change may be made without prior notice. 
3. Form of this Parts Catalog. 

♦-- .. ~~-+ 
I 1001 t 

I (18021 I 

♦ -----~+ 

( 29 J 
90.10.23 

( 0 l ;;4JH-DTZA 
(El=4JH-OTZY 

100r2161 t F) = 

CD ® © ® 
!:'1"!J Li'\"'!\, 0 
REF, LEV. 

•Q'TY(Ji,?l-•-- I P/1J A It 
CA> BHCHOHEHF) 

, • 1 
1 1 1 1 
1 1 1 1 

®,-::-7~ifi%1rrrr-':r-1,;;:,~.~-'Tl1'1 'f!:rrr-,mi!w'nnr--, •• ,,-:;;,,,..."'----
1 :5- 1 • . 26022-060162 7'\"J:;tt,!"'11\"':;t6X16 SCREW H 6X 16 

IA:£00156 HB=E00156 HC:E001S6 lll):EQ01S6 
129470-51040 )')l,!/t5F CAHSHA 
122710-51050 '\"'7'/J?"•o-5 BEMING, R0UER 

kl;TAIN£R 

' , 
1) 7"'•i'.t-J:,'\0 :,c-~,i, 4JH•OT ,4JH-OTZ I- I 1 l BOOST COMPEHSATOR TYPE. OPTlONAL 

E/#00155 =?1"1\ l-?'\"":1U-,'tJ !13? I- !,,;?71 PART, TO E/#00155,14JH-OT, 4Jt-l•Ol'Z 
'1'023466 

(i)Ref. No. 

The Ref. No. in the list may not be accord with the Ref. No. on illustration. 

(Ex.) Illustration No. List head No. 

1 (Before change) --► 1 GJ (After change) 
When interchangeable symbol N, R and K, illustrations for the new parts are sometimes omitted. 

(i)Lev.(Level) 
Indication and Meaning of Level 
Level : Hereunder is given the relation among the number of dots ( • ) • the level and the nominal parent-child relationship . 

.. .. .. Parent parts (Assembly parts) 

.. ·· .... Child parts included in ·•"(Soni-Assembly parts. component parts of Assembly parts.) 

• • • ...... Child parts included in " .. ·,Grand-child parts in terms of "• ". (Compornent parts of Semi-Assembly parts.) 

Note) A part of non-sale parts are illustlated but not listed. 
@ Change Mark 

Change Mark "I" is given to the part for which a design change was made at this time. The design change was not 

shown in the last published Parts Catalog. 

©Interchangeability Mark 
In the case where a part change took place, one of the following interchangeability marks is indicated for that part. 

SylTtlol lr.ttrcha~~eabilt/ Contents note 

N Old ,;:; NEW New Part is 1Nerchaogeable for Otd Pan bu! not interchangeable conversely. 

Q ()d l:;; NEW New Part Is not 1ntercM11ngeable for Old Pan but 1n1erchangeable conversely. 

R Old ±,,; NEW New Part 1s ,nterchangeable for Oki l='an and V1Ce versa. 

s Old :;NEW New Part is not ll"lterchangeable for Old Part and V1Ce versa. 

w Part nev.iy a~ded. 

z Part d1$COl'llet1ued. 

F Not interchangeable suigle p;ir\ but interchangeable by set of the rnlat!'d pans_ 

K Changed only 11'1 quantity used. 

® Effective Machine No. 
When a part is changed, Effective Machine No. of a Model for which the part rs applrcable rs indicated in each column of (A) - (F), 

Product symbol Product No. Product symbol Product No. 

C Clutch No .. Copressor No. M Machine No. 

D Drrve No. T Tractor No. 

E Engine No. Nomi) 
~ Date 

Note t) Date may follow the symbol in some cases. (Ex.) ,, 1990. 02 

Note2) As far as engine models shown by ""XXX" are concerned. the modification of the parts could not be predicted or the engine 

models themselves could not be identrfied. 
Note3) (A=E00I85) means that the design chang on the part has been effectrve for the model at the column (A) (in this case. 

for 4JH•DT) on and from E(Engrne Serial Number) 00185. 

@Remarks Mark 
Figures or alphabets (Symbols) are entered in the remark column. 
The comments (remarks) on the pertinent parts are indicated in the lower part of the list by the sarr.e symbols as 

those stated above. 

silv
erh

orn
.co

.uk



520) +------+ 
I 1B01 I 

+------+ 

GROUP 
NO. 

****************************** 
* * * C001) ENGINE 3TNE74-SA,G2A * 

GROUP NAME LOCATION 
NO. 

CYLINDER BLOCK 1802 

2 GEAR HOUSING 1803 

3 FLYWHEEL HOUSING & OIL SUMP 1804 

4 CYLINDER HEAD & BONNET 1805 

S SUCTION MANIFOLD & AIR CLEANER 1807 

6 EXHAUST MANIFOLD & SILENCER 1808 

7 CAMSHAFT & DRIVING GEAR 1809 

8 CRANKSHAFT & PISTON 1810 

9 LUB.OIL SYSTEM 1B11 

10 COOLING WATER SYSTEM 1812 

• 11 RADIATOR 1B13 

12 FUEL INJECTION PUMP 1B14 

13 GOVERNOR 1B15 

14 FUEL INJECTION VALVE 1C01 

15 FUEL FILTER 1C02 

16 ENGINE CONTROL DEVICE 1C03 

17 STARTING MOTOR 1C04 

18 GENERATOR 1C05 

19 PANEL 1C06 

20 GASKET SET 1C07 silv
erh

orn
.co

.uk



YOOR4520 
3TNE74-SA, G2A 

i. CYLINDER BLOCK 

23 

24-, 

12----- ' "0 <>O 

1 

14---@ 

14---

18 

15 
(25) -

6 

~o S?o /(j)i-----14 
• ';;oC:) 

"' 
0 

•1---- I 
~G- V, @----;;;::-21 

• • ·c • 
l1 

'--- 13 

I-------+---- 18 oi---,~~--~~~:-:::--- -1: 
I t25l 

6--------silv
erh

orn
.co

.uk



+------+ 
I 1B02 I 

1(1B01)1 
< 1 ) CYLINDER BLOCK 

95.04.26 

<A>=3TNE74-SA <D>= 
<B>=3TNE74-G2A • <E>= +------+ 

YOOR4520 

REF. LEV. 0 PART NO. 
NO. 

1 
5 
6 

11 
12 
13 
14 

9 15 
• 18 
0 21 

22 
23 

f 24 
t 25 

719623-01560 
119600-01050 
119620-02020 
23871-010000 
27231-450000 
27241-120000 
27241-300000 
719620-02800 
719620-02930 
119620-02410 
26106-060122 
119620-01200 
119623-01330 
719620-02870 

DESCRIPTION 

BLOCK ASSY, CYLINDER 
PLUG PT1/4 
BOLT 
PLUG PT1/8,SCREW 
PLUG 45 
PLUG 12 
PLUG 30 
MA IN BEAR ING 
BEARING, THRUST 
BUSH, CAMSHAFT 
BOLT M 6X 12 PLATED 
BOLT, CYLINDER HEAD 
GASKET, CYL. HEAD 
MAIN BEARING US=0.25 

<C>= <F>= 

---------Q'TY-------- I P/U A R 
(Al <Bl <Cl CO) (E> CF> 
1 1 
1 1 
8 8 
1 1 
1 1 
1 1 
6 6 
4 4 
2 2 
1 1 
2 2 

14 14 
1 1 < G > 

4 4 c 1 > 

----------------REMARKS------------+-------------------------------------
I (1)UNDER-SJZECU.S=0.25>PART, 
I (G)THESE PARTS ARE SOLD BY FJG.20, 

REF.N0.1,2-
Y100133 

silv
erh

orn
.co

.uk



YOOR4520 
3TNE7 4-SA, G2A 

2.GEAR HOUSING 

8 5 

,------- 19 

,,,--------:::---18 

·'<>-----17 

10 
4 

11 

1 

14 

35 

FOR PANEL 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1B03 I ( 2 ) GEAR HOUSING 
1<1B01>1 <A>=3TNE74-SA C Dl= 
+------+ C8>=3TNE74-G2A <E>= 
YOOR4520 CC>= < F) = 

REF. LEV. 0 PART ND. DESCRI PT JON ---------Q'TY-------- P/U A R 
NO. c A> < B > < C) < D > < E) c F > 

1 119610-01590 COVER ASSY, HOUSING 1 1 
• 4 119620-01800 SEAL HTC456208, OIL 1 1 

5 119660-01911 PIPE, KNOCK 4 4 
6 24311-000120 0-RJNG 1A P 12.0 2 2 < G > 
7 26106-060162 BOLT M 6X 16 PLATED 7 7 
8 26106-060302 BOLT M 6X 30 PLATED 8 8 
9 26106-060602 BOLT M 6X 60 PLATED 1 1 

10 26106-060602 BOLT M 6X 60 PLATED 3 3 
11 26106-060802 BOLT M 6X 80 PLATED 6 6 
12 124160-01751 CAP, LUB.OJL SUPPLY 1 1 
13 24311-000320 0-RING 1A P-32.0 1 1 < G l 
14 119610-01490 HOUSING ASSY, GEAR 1 1 
17 119660-01510 PLUG 10X14 1 1 
18 121450-01560 STUD M 8X 22 4 4 
19 22351-040010 SPRING PIN 4X10 2 2 
20 119660-01551 COVER 1 1 
21 119660-01562 GASKET, <NON-ASB.> 1 1 < G > 

22 119660-01570 STUD M6X12 4 4 

- 23 119623-01950 SHIM PACK 1 1 
30 194990-22050 NUT W/WASHER 8 4 4 
31 26366-060002 NUT M 6 4 4 
32 121023-01~50 COVER, BLIND 1 1 
33 24341-000240 0-RING 1A S-24.0 1 1 c G > 
34 26106-060182 BOLT M 6X 18 PLATED 2 2 
35 129150-91400 GEAR UNIT,TACHOMETER 1 1 <1) 
37 24341-000240 0-RING 1A S-24.0 1 1 <1) 
38 26106-060162 BOLT M 6X 16 PLATED 2 2 ( 1 ) 

---------------- REMARKS------------+-------------------------------------
l<G> THESE PARTS ARE SOLD BY FIG.20, 
I REF.N0.1,2. 
I< 1) FOR PANEL 

Y100134 

silv
erh

orn
.co

.uk



Y00R4520 
3TNE74-SA, G2A 

3.FLY~HEEL HOUSING & OIL SUMP 

1---2 

7 • 

t 
1 

13 ~ ~--------~ 

~ 
21 24 

20 3TNE74-G2A 

977770 
-01212 

5 

- 0 a 0 '' - ·o 

a 
0 

4 

9 

l'-::::==:::----

16 

silv
erh

orn
.co

.uk



+------+ 
I 1B04 I 
1(1B01>1 
+------+ 
YOOR4520 

( 3 > FLYWHEEL HOUSING & OIL SUMP 
<A>=3TNE74-SA (Dl= 
(B)=3TNE74-G2A (E)= 
(C)= (f): 

95.04-26 

REF. LEV. 0 PART NO. DESCRIPTION ---------a"TY-------- I P/U A R 
(A) (Bl <c> <O) (£) (f) NO. 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
e 12 

13 
14 
16 
17 
19 
20 
21 
24 
25 
26 

129100-01580 
119280-01600 
119600-01600 
119621-01611 
26116-100202 
121120-01620 
119620-01750 
26206-100252 
119620-01620 
119660-01640 
124085-02220 
26106-060222 
119600-01722 
719631-01540 
119640-01640 
22190-220002 
119600-01770 
171301-01640 
24341-000250 
26106-060122 
26106-060452 

PARALLEL PIN 8X16 
FLANGE, MOUNTING 
HOUSING, FLYWHEEL 
REAR PLATE 
BOLT M10X 20 PLATED 
BOLT M 10X 28 
CAP, FLYWHEEL COVER 
BOLT M10X25 
PARALLEL PIN 6X10 
CASE ASSY, OIL SEAL 
SEAL, OIL 
BOLT M 6X 22 PLATED 
SPACER, OIL SUMP 
SUMP ASSY, LUB. OIL 
DRAIN PLUG M22 
SEAL WASHER 22S 
SUMP ASSY, LUB. OIL 
PLUG M22 
0-RING 1A s-2s.o 
BOLT M 6X 12 PLATED 
BOLT M 6X 45 PLATED 

2 2 
1 1 , 1 > 

1 1 <2) 
1 1 < 3) 
8 8 (3) 
3 3 (4) 
1 1 ( 4) 
6 6 (4) 
2 2 
1 1 
1 1 

10 10 
1 1 
1 
1 
1 

1 
1 
1 

3 3 
20 20 

----------------REMARKS------------+-------------------------------------
1 <1> FOR SAE GENE<G2A FOR STD), 
I SAE CLUTCH<FOR STD> FOR -SA. 
I <2> FOR SEMI SAEIIS. 
I <3> FOR BACK PLATE. 
I <4> FOR SAE GENE<G2A FOR STD)/ 

SEMI SAE#S, SAE CLUTCH(FOR STD> 
FOR -SA. 

Y100135 

silv
erh

orn
.co

.uk



YOOR4520 
3TNE7 4-SA, G2A 

31 

63 

4 

5 
6 

4.CYLINOER HEAD & BONNET 

56 

1 

b 

~~ 
16-;:,..,....._ 

@-1\ 
17 

29--© 
30 0 

29 

61---@ 
62--o ~57 

~58 

0 
%8 I 27 
0~24 

V 
17 

19-----------© I 28 

21-------~~18 
20 

' "' 

45 

l 

3 
2 silv

erh
orn

.co
.uk



+------+ 95-04.26 
I 1805 I ( 4 ) CYLINDER HEAD & BONNET 
1(1801)1 <A>=3TNE74-SA <D>= 
+------+ <Bl=3TNE74-G2A <El= 
YOOR4520 < C >= ( F) = 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. <Al CB l <Cl CD l c E) <Fl 
1 23065-120500 PIPE, VINYL 12X 500 1 1 
2 119260-07900 LIFTER, ENG !NE 2 2 
3 26106-080142 BOLT M 8X 14 PLATED 1 1 
4 26106-080142 BOLT M 8X 14 PLATED 2 2 
s 719623-11710 HEAD ASSY, CYLINDER 1 
6 719623-11700 HEAD ASSY, CYLINDER 1 

• 12 119620-11801 GUIDE, VALVE 6 6 ( 1 ) 
15 121850-11860 PLUG PT1 / 4 2 2 
16 27221-050080 PLUG 5X 8 1 1 
17 27241-400000 PLUG 40 2 2 
18 119623-11080 SEAT, SUCTION VALVE 3 
19 119620-11090 SEAT, EXHAUST VALVE 3 

~ 20 119623-11100 VALVE, INTAKE 3 3 
,. 21 119620-11110 VALVE, EXHAUST 3 3 

22 119620-11120 SPRING, VALVE 6 6 
, 23 119620-11180 RETAINER, SPRING 6 6 

24 27310-070000 COTTER 6 6 
• 25 124160-11340 SEAL, VALVE STEM 3 3 CG l 

26 124950-11340 SEAL, VALVE STEM 3 3 CG l 
, 27 104211-11370 CAP, VALVE 6 6 

28 22351-060012 SPRING PIN 6X12 2 
29 119600-1.1460 GASKET, NOZZLE 6 6 <G> 
30 119600-11450 PROTECTOR, NOZZLE 3 3 <G> 
31 119620-11200 SUPPORT ASSY, ARM 1 1 
32 119620-11240 SHAFT ASSY, ROCKER 1 1 
35 119620-11260 SUPPORT, ROCKER ARM 3 3 
36 119620-11280 SPRING 2 2 
37 719620-11650 ARM ASSY, ROCKER 3 3 
38 105010-11230 SCREW, VALVE 3 3 
40 26756-060002 LOCK NUT M 6 PLATED 3 3 
41 719620-11660 ARM ASSY, ROCKER 3 3 
42 105010-11230 SCREW, VALVE 3 3 
44 - 26756-060002 LOCK NUT M 6 PLATED 3 3 
45 22242-000120 CIRCLIP 12 2 2 
46 26979-050162 SCREW M 5X16 1 1 
47 119620-11350 STUD 2 2 
48 26106-080452 BOLT M 8X 45 PLATED 1 1 
49 26366-080002 NUT M 8 2 2 
50 119620-11330 BONNET ASSY,CNON-ASB 1 1 
51 119620-03020 PLATE, SHELTER 1 1 

• 52 119620-03031 GASKET, <NON-ASB.l 1 1 <G~ 
I). 55 119620-11310 GASKET, BONNET 1 1 <G~ 

56 119620-11390 JOINT 1 1 
57 124160-01751 CAP, LUB.OIL SUPPLY 1 1 
58 24311-000320 0-RING 1A P-32.0 1 1 CG~ 
59 22217-050000 SPRING WASHER 5 4 4 
60 26557-050102 SCREW M 5X 10 4 4 
61 124160-11360 KNOB 2 2 
62 24311-000120 0-RJNG 1A P 12.0 2 2 CG» 

• 63 129795-77800 PLUG, GLOW 3 3 
64 119620-77820 CONNECTOR, GLOW PLUG 1 1 
69 22351-060012 SPRJNG PIN 6X12 2 

** CONTINUE ** Y100136 

silv
erh

orn
.co

.uk



YOOR4520 
3TNE74-SA, G2A 

5.SUCTION MANIFOLD & AIR CLEANER 

16--t¥:: _ _,, 

1--1~&". 

\ 

r 
4 

REFER TO Fi .4 

2 

3 

silv
erh

orn
.co

.uk



+------+ 
I 1807 I 

1(1801)1 
+------+ 
YOOR4520 

REF. LEV. 
NO, 
1 
2 
3 
4 
5 
7 
9 

10 
11 
12 
16 
17 
18 

0 

C 5 > SUCTION MANIFOLD & AIR CLEANER 
CAl=3TNE74-SA 
<8>=3TNE74-G2A 
<Cl= 

PART NO. DESCRIPTION ---------Q'TY--------
<A> ( 8) c C) (DJ c E J < F J 

119660-12101 MANJFOLD,A!R INTAKE 1 1 
119660-12111 GASKET, sue.MANIFOLD 1 1 
26106-060162 BOLT M 6X 16 PLATED 2 2 
26106-060402 BOLT M 6X 40 PLATED 1 1 
119653-12500 CLEANER ASSY, AIR 1 1 
119655-12560 ELEMENT 1 1 
119808-12540 VALVE, UNLOADER 1 1 
119653-12550 PIPE, AIR INTAKE 1 1 
119653-12600 SUPPORT,AIR CLEANER 1 1 
119865-12600 STAY 1 1 
23000-054000 CLAMP 54 2 2 
26106-060122 BOLT M 6X 12 PLATED 1 1 
26106-080142 BOLT M 8X 14 PLATED 2 2 

95.04.26 

I P/U A R 

c G J 

----------------REMARKS------------+-------------------------------------
1 CG) THESE PARTS ARE SOLD BY F!G.20, 

REF.ND.1,2, 
Y100137 

silv
erh

orn
.co

.uk



YOOR4520 
3TNE74-SA, G2A 

6.EXHAUST MANIFOLD & SILENCER 

11 

REFER TO Fi .4 2 

~ / 

~o 

~CJ~ 
~~ 

' 17 24 25 19 181415 20 

1 ------13-----+-2 

12 

8 \l 

22 
18 
23 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1B08 I ( 6 l EXHAUST MANIFOLD & SILENCER 
1(1B01>1 CA>=3TNE74-SA (p) = 
+------+ CB>=3TNE74-G2A c E > = 
Y00R4520 CC>= ( F>= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. <A> CB> < C > c D > < E > c F > 
1 119631-13101 MANIFOLD,EXHAUST 1 1 

8 2 119620-13110 GASKET, EXH.MANIFOLD 1 1 < G > 
3 119840-13150 PIPE,EXHAUST 1 1 
4 121000-13201 GASKET, SILENCER 1 1 c G > 
5 194990-22050 NUT W/WASHER 8 2 2 
6 26106-080402 BOLT Max 40 PLATED 4 4 
7 26216-080222 STUD M BX 22 PLATED 2 2 
8 26216-080552 STUD M ax 55 PLATED 2 2 
9 26216-080702 STUD M BX 70 PLATED 2 2 

• 10 121000-13201 GASKET, SILENCER 1 1 < G > 
11 119620-13501 SILENCER 1 1 
12 119620-13510 MUFFLER BODY ASSY 1 1 
13 119620-13520 TAILPIPE ASSY 1 1 
14 119620-13560 TAILPIPE 1 1 
15 124664-13580 CLAMP 1 1 
16 119358-13640 RAINCAP,MUFFLER 1 1 
17 121855-13821 SPACER<A> 1 1 
18 121855-13830 SPACER<B> 2 2 
19 123500-13840 SPACER<C> 1 1 
20 26106-080552 BOLT Max 55 PLATED 1 1 
21 26347-040002 U-NUT M 4 1 1 
22 26347-060002 U NUT 6 1 1 
23 26366-080002 NUT M 8 1 1 

- 24 26557-040352 SCREW M 4X 35 1 1 
25 26106-060402 BOLT M 6X 40 PLATED 1 1 
26 194990-22050 NUT W/WASHER 8 4 4 
27 26216-080222 STUD H 8X 22 PLATED 2 2 
28 194990-22050 NUT W/WASHER 8. 2 2 

---------------- REMARKS------------+-------------------------------------
1 <G> THESE PARTS ARE SOLD BY FIG.20, 

REF.N0.1,2. 
Y100138 

silv
erh

orn
.co

.uk



YOOR4520 
3TNE74-SA, G2A 

7. C/l.MSHAFT & DRIVING GEAR 

0 0 

ooOO 
0

oO 

18 10 

. 2 
2 

1 

13 

g 15 

3 

4 7 

0 

1 -22 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1B09 I ( 7 ) CAMSHAFT & DRIVING GEAR 
1(1801)1 CA>=3TNE74-SA c D > = 
+------+ <B>=3TNE74-G2A CE l = 
YOOR4520 <Cl= < F >= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- P/U A R 
NO. CA) ( 8) c C > c D > (El c F > 

1 119620-14200 TAPPET 6 6 
2 119620-14401 ROD, PUSH 6 6 
3 119629-14580 CAMSHAFT ASSY 1 1 
4 119620-02450 BEARING, THRUST 1 1 
7 119620-14100 GEAR, CAMSHAFT 1 1 
8 22512-040120 KEY 4X 12 1 1 
9 119660-25022 RETAINER, IDLE GEAR 1 1 

10 119660-25052 SHAFT, IDLE GEAR 1 1 
11 119620-25102 GEAR W/BUSH, JDLE 1 1 
13 119620-25912 BUSH 1 1 ( 1 ) 
15 22242-000200 CIRCLIP 20 1 1 
16 26106-060122 BOLT M 6X 12 PLATED 3 3 
17 119660-01821 BEARING, FUEL CAM. 1 1 
18 719660-14590 CAM ASSY, F.I. PUMP 1 1 
22 22512-040120 KEY 4X 12 1 1 

(I) 23 24102-063034 BALL BEARING 6303U 1 1 
fJ 24 24101-062034 BALL BEAR ING 1 1 

25 26106-060162 BOLT M 6X 16 PLATED 3 3 
26 26587-080102 SCREW Max 10 1 1 

---------------- REMARKS------------+-------------------------------------
1 C 1 l REPAJ R PART. 

Y100139 

silv
erh

orn
.co

.uk



YOOR4520 
3TNE7 4-SA. G2A 

11 

20 

B.CRANKSHAFT 9 Cl PISTON 

16 

1 

26 
(44) 

24 
(42) 

10 
9 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1B10 I ( 8 ) CRANKSHAFT & PISTON 
I ( 1 B01 ) I CA>=3TNE74-SA c D) = 
+------+ CB)=3TNE74-G2A c E >= 
YOOR4520 < C) = CF): 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I PILI A R 
NO, (A) CB l c Cl (D) ( E) (Fl 
1 119623-21700 CRANKSHAFT ASSY 1 1 
2 129100-01580 PARALLEL PlN 8X16 1 1 
5 119644-21200 CRANKGEAR 1 1 
6 22512-040120 KEY 4X 12 1 1 
8 119660-21651 V-PULLEY 1 1 
9 119621-21680 BOLT M12X1.25,FLANGE 1 1 

10 119620-21941 WASHER 1 1 
11 121111-21501 BOLT, FLYWHEEL 5 5 ( 1 ) 
12 119688-21590 FLYWHEEL CMP 1 1 ( 2) 
15 119865-21600 GEAR, RING 1 1 
16 119600-21580 FLYWHEEL ASSY 1 1 (3) 
19 119865-21600 GEAR, RING 1 1 
20 119620-21591 FLYWHEEL WIRING GEAR 1 1 ( 4> 
23 124060-21600 GEAR, RING 1 1 
24 119623-22080 PISTON WIRING 3 3 

0 26 119623-22500 RING SET,PISTON 3 3 
32 114350-22301 PIN, PISTON D=21 3 3 
33 22252-000210 CIRCLIP 21 6 6 
34 719620-23100 ROD ASSY, CONNECTING 3 3 

, 37 119620-23910 BUSH, PISTON PIN 3 3 cs> 
39 105225-23200 BOLT, ROD 6 6 

Gr 40 719620-23600 BEARING, CRANKPIN 3 3 
• 42 119623-22900 PISTON WIRING OS=.25 3 3 (6) 

44 119623-22950 RING SET OS=0.25 3 3 (6) 

~-so 719620-23610 BEARING,PJN u.s=□ -25 3 3 (?) 
52 119888-21450 RETAINER, BEARING 1 ( 8> 

• 53 24107-062054 BALL BEARING 1 (8) 
54 26106-080222 BOLT M 8X 22 PLATED 3 <8» 
55 119620-21500 BOLT, FLYWHEEL 5 5 ( 4> 

---------------- REMARKS------------+-------------------------------------
1 C1) FOR SAE GENE(G2A FOR STDllSEMI 
I SAE#S,SAE CLUTCHCFOR STDlfOR -SA. 
I C2l FOR SAE GENE<G2A FOR STD), 
I SAE CLUTCHCFOR STDJFOR -SA. 
I C3l FOR SEMI SAE#S, 
I (4) FOR BACK PLATE. 
I <5J REPAIR PART. 
I <6J OVER-SIZE<O.S=0.25lPART. 
I <7J UNDER-S!ZE<U.S=0.25lPART. 
I C8l FOR SAE CLUTCHCFOR STD>. 

Y100140 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1B10 I ( 8 ) CRANKSHAFT & PISTON 
IC1B01)1 (Al=3TNE74-SA CD)= 
+------+ C8l=3TNE74-G2A (El= 
YOOR4520 c C) = CF l = 

REF. LEY. 0 PART NO. DESCRIPTION ---------Q'TY-------- I PILI A R 
NO. (A) ( 8) c Cl CD l c El c F) 
1 119623 21700 CRANKSHAFT ASSY 1 1 
2 129100-01580 PARALLEL PIN 8X16 1 1 
s 119644-21200 CRANKGEAR 1 1 
6 22512-D4012D KEY 4X 12 1 1 
8 11966D-21651 V-PULLEY 1 1 
9 119621-2168D BOLT M12X1.25,FLANGE 1 1 

10 11962D-21941 WASHER 1 1 
11 121111-215D1 BOLT, FLYWHEEL s 5 (1) 
12 119688-2159D FLYWHEEL CMP 1 1 (2) 
15 119865-216D0 GEAR, RING 1 1 
16 119600-2158D FLYWHEEL ASSY 1 1 (3 l 
19 119865-21600 GEAR, RING 1 1 
20 119620-21591 FLYWHEEL WIRING GEAR 1 1 (4) 
23 124060-216D0 GEAR, RING 1 1 
24 119623-22D8D PISTON WIRING 3 3 

0 26 119623-22500 RING SET,PISTON 3 3 
32 114350-22301 PIN, PISTON D=21 3 3 
33 22252-00021 □ CIRCLIP 21 6 6 
34 719620-23100 ROD ASSY, CONNECTING 3 3 

• 37 119620-23910 BUSH, PISTON PIN 3 3 cs> 
39 105225-23200 BOLT, ROD 6 6 

~ 40 719620-23600 BEARING, CRANKPIN 3 3 
• 42 119623-22900 PISTON WIRING OS=.25 3 3 (6) 

44 119623-22950 RING SET OS=0.25 3 3 (6) 

~ ,so 719620-23610 BEARING,PIN U.S=0.25 3 3 ( 7> 
52 119888-21450 RETAINER, BEARING 1 (8) 

I 53 24107-062054 BALL BEARING 1 <8> 
54 26106-080222 BOLT M 8X 22 PLATED 3 <s» 
55 119620-21500 BOLT, FLYWHEEL 5 5 <4> 

---------------- REMARKS------------+-------------------------------------
1 C1) FOR SAE GENE(G2A FOR STDl/SEMI 

SAE#5,SAE CLUTCHCFOR STDlFOR -SA. 
I C2l FOR SAE GENECG2A FOR STDl, 
I SAE CLUTCH(FOR STDlfOR -SA. 
I C3l FOR SEMI SAE/IS. 
I C4l FOR BACK PLATE. 
I CS) REPAIR PART. 
I (6) OVER-SIZECO.S=0.25)PART. 
I C7l UNDER-SIZECU.S=0.2SlPART. 
IC 8 l FOR SAE CLUTCH C FOR STD l. 

Y100140 

silv
erh

orn
.co

.uk



YOOR4520 
3TNE7 4-SA. G2A 

18 

9.LUB.OIL SYSTEM 

REFER TO F l .4 

.10 

11 1 I 
12 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1B11 I ( 9 l LUB.OIL SYSTEM 
1<1001>1 <Al=3TNE74-SA <Dl: 
+------+ (Bl=3TNE74-G2A (El= 
YOOR4520 (Cl= (Fl= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- P/U A R 
NO. <Al <Bl <Cl < D l <El ( F l 
1 119660-32001 PUMP ASSY, LUB. OIL 1 1 

11 119660-32020 GASKET, L.O.PUMP 1 1 < G l 
.12 26450-060202 BOLT M 6X 20 3 3 
13 121520-34810 GUIDE, DIPSTICK 1 1 
14 119600-34800 DIPSTICK, LUB. OIL 1 
15 119600-34820 DIPSTICK, LUB. OIL 1 
16 119660-35102 BRACKET, OIL FILTER 1 1 
17 119660-35113 GASKET, < NON-ASB. l 1 1 < G l 

ti 18 119305-35150 FILTER, LUB. OIL 1 1 
19 119660-35300 VALVE ASSY,OIL PRESS 1 1 
27 129150-35350 NUT 1 1 
28 24311-000160 0-RING 1A P-16.0 1 1 < G l 
29 26106-080202 BOLT M BX 20 PLATED 3 3 
30 119600-35081 PIPE ASSY, LUB.OIL 1 
31 119600-35091 PIPE ASSY,O!L INTAKE 1 
32 24311-000120 0-RING 1A P 12.0 1 1 < G l 
33 26106-060102 BOLT M 6X 10 PLATED 2 2 

1' 34 124160-39450 SWITCH, OIL PRESSURE 1 1 
35 171375-39600 DAMPER ASSY 1 1 (1) 

36 129470-39610 DAMPER 1 1 ( 1 ) 
37 23161-020100 BUSH PT1/4X1/8 1 1 (1) 

38 144626-9156.0 TACHO UNIT 1 1 (1) 
39 119642-33030 COOLER, OIL 1 
40 119642-33100 BRACKET 1 
41 119265-44400 JOING, PIPE M16 1 
42 129122-44480 JOINT 1 

• 43 119642-49030 PIPE 1 
, 44 129403-49050 PIPE,COOLER-C.W.PUMP 1 

45 23000-022000 CLAMP 22 4 
46 23871-030000 PLUG PT3/8,SCREW 
47 24321-000600 0-RING 1A G-60.0 <G> 
48 24321-000700 0-RING 1A G-70.0 CG) 

---------------- REMARKS ------------+-------------------------------------
1<1> FOR PANEL<METERl. 
I <Gl THESE PARTS ARE SOLD BY FIG.20, 

REF.N0.1,2. 
v1nn11.1 

silv
erh

orn
.co

.uk



YOOA4520 
3TNE7 4-SA. G2A 

10.COOLING WATER SYSTEM 

REFER TO Fi . 4 
24-,~ 

~21 

~22 

~23 

~~~ 
16 

14 12 

1 17 
2 

FOR PANEL 
(METER) 

29 

3,J 

19 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1812 I < 10 ) COOLING WATER SYSTEM 
I ( 1801 ) I CA);;3TNE74-SA <D): 
+------+ CB)=3TNE74-G2A <E)= 
YOOR4520 < C) = C F ) " 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. <A) < B) < C) < D) q;:) ( F) 

1 119660-42004 PUMP ASSY,CW<NON-ASB 1 
2 119642-42000 PUMP ASSY,COOL.WATE 1 

12 119620-42320 0-RING 1 1 
14 23871-030000 PLUG PT3/8,SCREW 1 
15 119620-42020 GASKET, C.W. PUMP 1 1 < G J 

16 26106-080452 BOLT M BX 45 PLATED 4 4 
0 17 119650-42291 V-BELT FM-35.0 1 1 

18 119660-42350 V-PULLEY, C.W. PUMP 1 1 
19 124700-44740 FAN, COOLING 1 1 
20 26014-060162 BOLT M 6X 16 4 4 
21 129350-49530 COVER, THERMOSTAT 1 1 

" 22 129350-49541 GASKET, < NON-ASB. ) 1 1 < G J 

I 23 129350-49800 THERMOSTAT <71°C 1 1 
24 26106-080202 BOLT M 8X 20 PLATED 2 2 

• 25 121250-44901 SWITCH, THERM0<110°C 1 1 
26 124465-44950 GASKET 16 1 1 < G l 
27 121450-42450 PLUG M16 1 1 
28 124465-44950 GASKET 16 1 1 < G l 
29 124250-49351 THERMOMETER 1 1 ( 1 ) 
30 129150-49360 GASKET 10 1 1 (1) 

---------------- REMARKS------------+-------------------------------------
1<1> FOR PANEL<METER). 
I <G) THESE PARTS ARE SOLD BY F!G.20, 

REF.N0.1,2. 
Y100142 

silv
erh

orn
.co

.uk



Y00R4520 
3TNE74-SA, G2A 

11 . RAO IA TOR 

REFER TO Fig.3 

6 30 

15 J 33 

41 3~ 

39Y~ l.41 A 

~42 y 20 
< 

34 
167 

40 
41 

~29 
13--® . ,· 17 

-~ 
25 • 

~ 
8 

26~ 11 
23 27 

1 ' ~21 
• • 14 

a~: 7 28---© 
33 

16 
18 

t 19 

J,, 0 

0 

31 33 
32 1 e 

REFER TO Fi , 10 

t-43 
3TNE74-G2A 

12 

17 

~ 

• 21-@ 
14-® 

7 

10 
'. : : 
' ~- :' ·: 

1 
2 

121 
22 

9 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1813 I c 11 > RADIATOR 
I (1801) I CA>=3TNE74-SA CD>= 
+------+ CB)=3TNE74-G2A CE)= 
YOOR4520 c C > = c F) = 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- P/U A R 
NO. CA> CB> < C > CD> CE> <Fl 
1 119288-08100 BRACKET CA>, ENGINE 2 
2 119888-08110 BRACKET CB), ENGINE 2 
3 26106-100202 BOLT M10X 20 PLATED 8 
4 119621-44500 RADIATOR 1 
5 119259-44570 CAP, RADIATOR 1 
6 119621-44560 FAN-GUARD 1 
7 121400-44650 ABSORBER, SHOCK 2 
8 119688-44940 RETAINING BAR 1 
9 119688-44950 BRACKET CA> 2 

10 119688-44961 BRACKET CB>,RADIATOR 1 
11 119688-44971 BRACKET CL> 1 
12 119688-44981 BRACKET <R) 1 
13 22137-080000 WASHER 8, POLISHED 2 
14 22217-100000 SPRING WASHER 10 2 
15 26106-080122 BOLT M 8X 12 PLATED 6 6 
16 26106-080162 BOLT M 8X 16 PLATED 2 
17 26106-080202 BOLT M 8X 20 PLATED 4 
18 26106-080252 BOLT M 8X 25 PLATED 8 
19 26116-100302 BOLT M10X 30 PLATED 8 
20 26366-080002 NUT M 8 6 6 
21 26716-100002 NUT M10 4 
22 26 756-1000,02 LOCK NUT M10 PLATED 2 
23 124450-44510 TANK 1 1 

. 25 124450-44530 CAP 1 1 
26 124450-44560 CLAMP 1 1 
27 23061-070230 PIPE 7X 230 1 1 
28 124450-44550 CLAMP, SUB-TANK 1 1 
29 121256-44600 BRACKET, SUB-TANK 1 1 

• 30 119688-49010 PIPE <A>, C, WATER 1 1 
V 31 119645-49020 PIPE CB>, C. WATER, 1 1 

32 119280-49020 PIPE (Bl, C. WATER, 1 
33 23010-038000 CLAMP 38 4 4 
34 129150-49100 COCK ASSY, 3-WAY 1 1 
35 129150-49080 COCK, DRAIN 1 1 
39 121750-49150 PIPE, C. WATER 1 
40 121023-49150 HOSE,WATER DRAIN 165 1 
41 124766-59050 CLAMP 12 4 
42 26106-080162 BOLT M 8X 16 PLATED 1 
43 121550-49111 JOINT PT1/4 1 

Y100143 

silv
erh

orn
.co

.uk



YOOR4520 
3TNE74-SA, G2A 

1 

33 
45 

12.FUEL INJECTION PUMP 

@-26 
0-----28 

~ 25 

27--b~ 
35 

4 

34I rrf ~ 4446 
43 

37 

31 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1B14 I C 12 l FUEL INJECTION PUMP 
1<1B01)1 (Al=3TNE74-SA < D l" 
+------+ CBl;3TNE74-G2A CE l: 
YOOR4520 <Cl= c Fl= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. <Al ( B) <Cl < D l ( El ( fl 
1 719621-51100 PUMP ASSY, F.INJECT. 1 1 

I 4 119620-51101 PLUNGER W/BARREL 3 3 
7 119620-51170 RETAINER 3 3 
8 119620-51180 RETAINER 3 3 
9 119620-51190 SPRING, PLUNGER 3 3 

10 119620-51250 SHIM PACK 3 3 
• 22 119620-51300 VALVE W/SEAT, DELIV. 3 3 
• 25 105546-51330 SPRING, DELIV. VALVE 3 3 

26 119620-51340 ,HOLDER, DELIV. VALVE 3 3 
• 27 119620-51350 GASKET, DELIVERY 3 3 
• 28 119620-51370 0-RING 3 3 

29 119620-51450 , GUIDE, PLUNGER 3 3 
30 119620-51461 , PIN 1 1 
31 119660-51500 \ RACK 1 1 
32 119620-51510 PINION 3 3 
33 119660-51530 RETAINER, RACK 1 1 
34 119620-51650 PLATE 2 2 
35 119620-51660 SCREW 2 2 
36 119620-51670 PIN 2 2 
37 119620-51680 PIN 1 1 
38 119620-51700 TAPPET ASSY 3 3 
43 22137-040000 WASHER 4, POLISHED 2 2 
44 22217-040000 SPRING WASHER 4 2 2 
45 26022-040082 SCREW M 4X 8 4 4 
46 26587-040102 SCREW M 4X 10 2 2 

Y100144 

silv
erh

orn
.co

.uk



YOOA4520 
3TNE74-SA G • 2A 

13.GO\/ERNOR 

67 ~lI1

:

6 

ll 
.{iJ1 

111 119 

120~;.i/ol 

rv(Z)o 0 

@-----108 

®--- 115 
®3,-....-~ 
®-~- 66 
~--115 
t1l 107 

2 3 64 f~16 

r55 
28 

114 
62 113 

60 19 

56 

65 

CLASSIFIED MARK 1 
20 110 

~1 
23 

29 
30 

A 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1B15 I < 13 l GOVERNOR 
1<1001>1 <A>=3TNE74-SA ( 0) = 
+------+ <B>=3TNE74-G2A <El= 
YOOR4520 < C > = <Fl= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. <A> < B > < C > ( 0) <El < Fl 
1 194990-22050 NUT W/WASHER 8 1 1 
2 119660-61060 COVER, GOVERNOR CASE 1 1 
3 119660-61071 GASKET, <NON-ASB.l 1 1 
4 119600-61100 DRIVING SET, GOV, 1 1 
5 119600-61200 WEIGHT ASSY, GOV. 1 1 
9 119660-61300 NUT, GOVERNOR WEIGHT 1 1 

10 119660-61341 SLEEVE, GOVERNOR 1 1 
11 119660-61121 LINK L=88.8<NO COLOR 1 1 (1) 
12 119660-61140 LINK L=88.6<WHITEl 1 1 ( 1 ) 
13 119660-61150 LINK L=89.0<RED> 1 1 (1) 
14 119632-61200 CASE ASSY, GOVERNOR 1 
15 119288-61200 CASE ASSY, GOVERNOR 1 
16 129155-5128D 0-RING S6 1 1 
19 119660-61052 GASKET, <NON-ASB,l 1 1 
2D 119660-61460 SHIM SET 1 1 
23 129155-61480 SPACER ASSY 2 2 
28 119660-61491 SHAFT,GOVERNOR LEVER 1 1 
29 119232-61510 LEVER ASSY, GOVERNOR 1 
30 119288-61510 LEVER ASSY, GOVERNOR 1 
31 174307-51700 SHIM SET 2 2 
45 119232-61540 SPRING, LEVER 1 1 
46 119600-615{+ 1 SH!FTER,P. T .O. 1 1 
49 119660-61651 SPRING, STARTING 1 

·so 119600-61650 SPRING, STARTING 1 
51 22117-040000 WASHER 4 1 1 
52 22272-000040 ClRCLIP E- 4 1 1 
53 22351-030014 SPRING PIN 3X14 1 1 
54 119600-61900 RETAINER, SHAFT . 1 1 
55 119660-61901 RETAINER, SHAFT 1 1 
56 119285-66080 SHAFT ASSY,REGULATOR 1 1 
60 22351-040010 SPRING PIN 4X10 2 2 
61 24341-000070 0-RING 1A S-7.0 1 1 
62 26106-060102 BOLT M 6X 10 PLATED 2 2 
63 129100-61930 NUT, CAP 1 1 
64 119600-66020 SPRING, REGULATOR 1 1 
65 119621-66051 LEVER, REGULATOR 1 
66 124550-66370 LOCK NUT M 6 1 

<8 67 119653-66500 ENGINE STOP DEVICE 1 1 
69 24341-000280 0-RING 1A S-28.0 1 1 
71 26106-060952 BOLT M 6X 95 PLATED 1 1 
72 119629-66510 TORQUE SPRING ASSY 1 
73 119600-66530 TORQUE SPRING ASSY 1 
80 119260-66720 ANGLEICH ASSY 
81 119600-66700 UNGLEICH ASSY 1 

106 26776-120002 LOCK NUT M12 PLATED 1 
107 121575-66830 SCREW, ADJUST 1 1 
108 119600-66840 NUT, CAP 1 1 
109 22360-040000 SNAP PIN 4 1 1 
110 22360-060000 SNAP PIN 6 1 1 
111 26106-060702 BOLT M 6X 70 PLATED 2 2 
112 26116-050102 SOLT M SX 10 PLATED 3 3 
113 26116-060304 BOLT M 6X 30 PLATED 1 1 
114 26756-060002 LOCK NUT M 6 PLATED 1 1 
115 22190-060003 SEAL WASHER 6 2 2 

** CONTINUE *" Y100145 

silv
erh

orn
.co

.uk



YOOR4520 
3TNE74-SA, G2A 

118 

l " 

13.GOVERNOR 

67 i' 16

~

106116 

~ 72 
~ "' 73 

JJ!, 

111 

[fj}---- 108 

®-@ 115 
66 

®-~ 115 
~ 107 

120-..-'1.""' 
(il ___ 114 

15 

to(2) o o 

64 rf1s" I 55 114 T 
62 113 

60 19 . 

65 

CLASSIFIED MARK r 
20 110 

~i 
23 

29 
30 

silv
erh

orn
.co

.uk



+------+ 
I 1816 I 

1<1B01ll 
C 13 l GOVERNOR 

95.04.26 

<Al=3TNE74-SA CD>= 
CB>=3TNE74-G2A CE)= +------+ 

YOOR4520 

REF. LEV. 0 PART NO. 
NO. 

116 22190-120002 
117 26106-060752 
118 121465-59950 
119 119288-55900 
120 22111-060000 

DESCRIPTION 

SEAL WASHER 12S 
BOLT H 6X 75 PLATED 
BOLT H 6X 16, PLATED 
BRACKET, FUEL FILTER 
WASHER 6 

<c>= CF>= 

---------Q'TY-------- P/U A R 
CA) CB) CC> <D> CE> Cf) 
2 2 
3 3 
1 1 
1 1 
3 3 

----------------REMARKS------------+-------------------------------------
I <1> SELECTIVE PARTS: CERTAIN THE 

CLASSIFICATION HARK, THEN PLACE 
YOUR ORDER<REFER TO ILLUSTRATION> 

Y100145 

silv
erh

orn
.co

.uk



YOOR4520SA G
2
A 

3TNE74- · 

INJECTION VALVE 14.FUEL 

23 
27 

11- ' 

1 
e 
e 

8- \@) 9:a 10 

3 

' 
6- ~ REFER TO Fi .4 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1C01 I ( 14 l FUEL I NJ ECTI ON VALVE 
I I 1 B01 l I <Al=3TNE74-SA <DI= 
+------+ 1Bl=3TNE74-G2A <El= 
YOOR4520 (Cl: <FI= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- P/U A R 
NO. <Al <Bl <CI < DI IE l <Fl 

D 1 719620-53700 VALVE ASSY, F.INJECT 3 3 
2 129155-51580 0-RJNG 3 3 < G l 

• 3 119620-53000 NOZZLE ASSY,F.JNJECT 3 3 
6 119620-53080 NUT, VALVE W/CASE 3 3 
7 119620-53100 HOLDER, VALVE W/CASE 3 3 

• 8 119620-53120 SPRING, VALVE 3 3 
' 9 114250-53130 SEAT, NOZZLE SPRING 3 3 
1 10 119620-53140 SPACER, VALVE STOP 3 3 
• 11 114250-53400 SHIM PACK 3 3 

18 129150-59120 RETAINER, !NJ. PIPE 1 1 
21 129150-59131 BOLT M4X14,HEX.SCKT. 2 2 
23 119620-59811 PIPE <1 l,FUEL INJECT 1 1 
27 119620-59821 PIPE <2>,FUEL INJECT 1 1 
31 119620-59831 PIPE (3>,FUEL INJECT 1 1 
35 119620-59540 PIPE ASSY, FUEL OVER 1 1 
36 124066-59100 CLAMP 8 4 4 
37 119260-59520 JOINT <Bl 1 1 
38 119260-59530 JOINT <Al 2 2 
39 105025-59550 Pl PE, FUEL RETURN 2 2 
40 119620-59700 NUT 3 3 
41 23414-140000 GASKET 14, ROUND 3 3 < G l 

---------------- REMARKS------------+-------------------------------------
1 <GI THESE PARTS ARE SOLD BY FIG.20, 

REF.N0.1,2. 
Y100146 

silv
erh

orn
.co

.uk



YOOR4520 
3TNE74-SA. G2A 

16 

5 
6 

24 

20~ 

21-0 
3 

1;ib 
1415 

13 

[i--11 
Q-g 

8 

10 

15.FUEL FILTER 

2 

4 

18 

~ 
20 20 

0 12 -1 

25 25 

b~ 0 ® 

829 22 

26 2 silv
erh

orn
.co

.uk



--
+------+ 95.04.26 
I 1C02 I < 15 > FUEL FILTER 
I C 1 B01 l I <A>=3TNE74-SA <Dl= 
+------+ <B>=3TNE74-G2A <El= 
YOOR4520 < C > = ( F>= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. <Al (Bl CC> ( D l <El < F l 
1 121520-01851 GASKET, <NON-ASB.> 1 1 < G l 
2 119600-52021 PUMP ASSY, FUEL FEED 1 1 
3 26106-060162 BOLT M 6X 16 PLATED 2 2 
4 171059-55600 STRAINER ASSY, FUEL 1 1 
5 104200-55321 VALVE, TAPER 1 1 
6 104200-55330 SPRING, TAPER VALVE 1 1 

.7 104200-55341 HANDLE, COCK 1 1 
8 121254-55510 CUP, STRAINER 1 1 
9 102103-55520 0-RING 1 1 

10 110250-55610 RING, RETAINING 1 1 
11 121250-55620 SPRING 1 1 

0 13 124550-55700 ELEMENT, FUEL 1 1 
14 101720-55750 PLUG 6 2 2 
15 23418-060000 GASKET 6, NYLON 2 2 
16 104200-55750 SCREW M 4 1 1 
17 24311-240100 0-R!NG 1A P-10A 1 1 
18 26014-080702 BOLT W/WASHER M8X 70 1 1 
19 104264-59030 JOINT 8, PIPE 2 2 
20 124766-59050 CLAMP 12 4 4 
21 121236-59080 PIPE,FUEL CD12XL400> 1 1 
22 101304-59020 JOINT 12, PIPE 1 1 
23 124160-5908.0 PIPE 1 1 
24 105582-59150 BOLT, PIPE JOINT 2 2 
·2s 104200-59170 GASKET 12 2 2 < G l 
26 103854-59191 BOLT W/PLUG & SEAL 1 1 
28 124060-59380 PLUG 1 1 
29 22190-060002 SEAL WASHER 6S 1 1 
30 22190-080002 SEAL WASHER 8S 2 2 < G l 
31 22190-080002 SEAL WASHER 8S 2 2 < G > 

----------------REMARKS------------+-------------------------------------
1 <G> THESE PARTS ARE SOLD BY FJG.20, 

REF.N0.1,2. 
Y100147 

silv
erh

orn
.co

.uk



YOOR4520 
JTNl:74-SA.G2A 

26 ---~ 
r- 21 

16.ENGINE CONTROL DEVICE 

24 
,i 

REFER TO Fi . 3 

1 

REFER TO Fi . 13 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1 C03 I C 16 > ENGINE CONTROL DEVICE 
1 (1B01 l I (Al=3TNE74-SA (!)): 

+------+ CBl=3TNE74-G2A C El= 
YOOR4520 <Cl= c Fl= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. <Al CB l CC l c D l <El CF l 
1 119688-66120 LINK, ENGINE CONTROL 1 1 
2 26756-050002 LOCK NUT M 5 PLATED 3 3 
3 126650-66020 HANDLE, REGULATOR 1 1 
4 119888-66110 BRACKET 1 1 
5 119888-66130 PIVOT 1 1 
6 171048-6 7010 REGULATOR ASSY 1 1 
7 171102-66080 SPACER 1 1 
8 104200-66820 SPRING 1 1 
9 104200-66830 PLATE, FRICTION 2 2 

10 104200-66850 WASHER <Bl 1 1 
11 104200-66860 NUT 1 1 
12 171085-6 7100 BRACKET I GEAR 1 1 
13 171085-67110 SHAFT, DRIVING 1 1 
14 171085-67120 GEAR 1 1 
15 171048-67130 LEVER 1 1 
16 171048-67140 STOPPER 1 1 
17 22351-020006 SPRING PIN ZX 6 1 1 
18 22411-200150 COTTER PIN 2.0X15 1 1 
19 26116-060082 BOLT M 6X 8 PLATED 1 1 
20 26921-050122 SCREW M 5X 12 1 1 
21 170064-67210 LABEL, HANDLE 1 1 
22 22117-100000 WASHER 10 1 1 
23 22217-100000 SPRING WASHER 10 1 1 
24 22272-000050 CIRCLIP E- 5 1 1 
25 26106-060102 BOLT M 6X 10 PLATED 2 2 
26 26657-100002 CAP NUT M10 1 1 
27 26106-080162 BOLT M 8X 16 PLATED 2 2 

Y100148 

silv
erh

orn
.co

.uk



YOOR4520 
3TNE74-SA, G2A 

0 

8 

17.STARTING MOTOR 

REFER TO Fig.3 

A 

2 

21 1 

9 

19 

3 

5 
6 4 

14 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1C04 I < 17 l START! NG MOTOR 
1<1B01ll <Al=3TNE74-SA < D l: 
+------+ (Bl=3TNE74-G2A <El= 
YOOR4520 <Cl= <Fl= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. <Al (Bl <Cl < D l <El < F l 
1 119631-77010 STARTER 1 1 
2 X2114275070 SWITCH, MAGNETIC 1 1 
3 X2114283500 SCREW SET 1 1 
4 X2114430010 COVER ASSY, REAR 1 1 
5 X2114535200 METAL, STARTER 1 1 
6 X2114531200 BRUSH <+l 2 2 
7 X2114586700 BOLT M6X 37 2 2 
8 X2114631090 COIL ASSY, FIELD 1 1 
9 X2114660130 LEVER KIT, SHIFT 1 1 

10 X2114680050 BOLT, THROUGH 2 2 
11 X2114715500 STOPPER SET, PINION 1 1 
12 X2114780060 COVER ASSY, DUST 1 1 
13 X2114811000 WASHER KIT, THRUST 1 1 
14 X2114821500 SCREW SET 1 1 
15 X2114966130 CASE ASSY, GEAR 1 1 
16 X2114990010 HOLDER ASSY, BRUSH 1 1 
17 X2114831300 BRUSH <-l 1 1 
18 X2114931400 SPRING, BRUSH 3 3 
19 124190-77110 ARMATURE, <NON-ASB.l 1 1 
20 124190-77760 PINION ASSY 1 1 
21 26116-120252 BOLT M12X 25 PLATED 2 2 

Y100149 

silv
erh

orn
.co

.uk



YOOA4520 
3TNE74-SA, G2A 

26 

.__;_R::::.EF.!:::.E!:!..R.1_T!:!_O£Fi,si Li( 22 .10 

23 
REFER TO Fi 

19 
20 

0 

18.GENERATOR 

5 

10 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1C05 I C 18 > GENERA TOR 
I ( 1 B01 ) I <A>=3TNE74-SA <D>= 
+------+ CB>=3TNE74-G2A (El: 
YOOR4520 c C > = ( F): 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- P/U A R 
NO. <Al < B > c C > CD> <E> <Fl 
1 119836-77200 GENERATOR 1 1 
2 119836-77700 ROTOR ASSY 1 1 
3 119836-77850 BALL BEARING 1 1 
4 119836-77710 STARTER ASSY 1 1 
5 119836-77721 COVER ASSY, REAR 1 1 
6 119836-77730 COVER, REAR 1 1 
7 119836-77741 BRUSH ASSY,REGULATOR 1 1 
8 119836·77750 BRUSH ASSY 1 1 
9 119836-77760 GUIDE, FAN SIDE 1 1 

10 119836-77770 DIODE ASSY 1 1 
11 119836-77780 CONDENSER 1 1 
12 119836-77871 BOLT C1 l 1 1 
13 119836-77880 BOLT C2> 1 1 
14 119836-77890 WI RE ASSY, LEAD 1 1 
15 119836-77790 COVER ASSY, FRONT 1 1 
16 119836-77800 RETAINER, BEARING 1 1 
17 119836-77840 BALL BEARING 1 1 
18 119836-77860 SCREW KID 1 1 
19 119836-77810 PULLEY 1 1 
20 119836·77820 NUT ASSY, PULLEY 1 1 
21 119836-77830 BOLT, THROUGH 1 1 
22 26106-081Q52 BOLT M 8X105 PLATED 1 1 
23 119621-77340 SPACER 1 1 
24 26366-080002 NUT M 8 1 1 
25 119621-77331 ADJUSTER, BELT 1 1 
26 26106-080182 BOLT Max 18 PLATED 1 1 

Y100150 

silv
erh

orn
.co

.uk



Y00R4520 
3TNE74-SA, G2A 

FOR METER 17 

10 

' l-B 
19 ~22 

2223 

e I! t@ 
15 

KEY 

--­
'· 

23 

~ SWITCH 

"""'~:I"' 
GENERATOR C.W. 

THERMOS WIT 
c.w. 

29 THER 
27 MET 

26 

28--@ 
GENERATOR 
E TERMINAL 

~~ J 
39 \} 

STARTER 

19.PANEL 

6 

20 
'"---24 

~~~tr-r---2s 

UZZER 
METER. 

RESS 

4 

silv
erh

orn
.co

.uk



+------+ 
I 1 C06 I C 19 l PANEL 
1<1Bo1>1 CA)=3TNE74-SA (Dl= 
+------+ CBl=3TNE74-G2A <El= 
YOOR4520 c Cl= c Fl= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY--------
NO. <Al CB> <Cl < D) <El <Fl 
1 124550-77030 COVER, TERMINAL 1 1 
2 119888-91021 HARNESS <Al, WIRE 1 1 
3 26106-080122 BOLT M 8X 12 PLATED 4 4 
4 124701-91140 CABLE L= 985 1 1 

.--5 119288-91140 SUPPORT 1 1 
6 119888-91120 SUPPORT, PANEL 2 2 
7 119288-91130 BRACKET 1 1 
8 26033-060202 SCREW M 6X 20 4 4 
9 26106-100502 BOLT M10X 50 PLATED 2 2 

10 119888-91101 PANEL ASSY, INSTRUM 1 1 
11 119888-91201 PANEL ASSY, INSTRUM 1 1 
12 104507-07190 LABEL, YANMAR 1 1 
13 124732-77720 LAMP, CHARGING 3 3 
14 171010-77850 THERMOMETER, C.W. 1 1 
15 128300-77920 TIMER 1 1 
16 124559-77971 LAMP, PILOT 1 1 
17 171090-91010 GAUGE, PRESSURE 1 1 
18 119888-91031 HARNESS <B>, WIRE 1 1 
19 171080-91100 TACHOMETER 1 1 
20 119888-91110 BODY, CONT. PANEL 1 1 
21 124770-91220 COVER 52 2 2 
22 121400-915.20 ABSORBER 4 4 
23 121400-91530 SPACER 4 4 

·24 119888-91610 LABEL, CW & OIL LAMP 1 1 
25 119888-91620 LABEL, KEY SWITCH 1 1 
26 22117-050000 WASHER 5 1 1 
27 22117-050000 WASHER 5 1 1 
28 26116-050102 BOLT M 5X 10 PLATED 1 1 
29 26716-050002 NUT M 5 1 1 
30 933110-00100 SWITCH ASSY, STARTER 1 1 
32 933110-00301 KEY ASSY 1 1 
35 121750-59890 RETAINER 1 1 
36 194180-51640 CLAMP, WIRE HARNESS 1 1 
37 121750-59890 RETA INER 1 
38 121750-59890 RETAINER 
39 121750-59890 RETAINER 

---------------- REMARKS------------+-------------------------------------
I C1l WITH C.W.THERMOMETERCREF.N0.14, 

Pl# 171010-77850) & PRESSURE 
GAUGE<REF.N0.17,P/# 171090-910101. 

Y100151 

95.04.26 

P/U A R 

(1 ) 

silv
erh

orn
.co

.uk



YOOA4520 
3TNE74-SA, G2A 

1 
2 

7 
8 

! 

=o 

13 

17 

20.GASKET SET 

3 

9 10 

~ ~ 
~ 

() 

18 

oQo 

4 5 

~ 
11 

I 
0 

15 

\) 

~CJ(:) 
14 

\) 

23~29 19~22 

6 ! 
OPTIONAL PART. 

977770 
-01212 

6 

<> 
12 

16 

0 

30 

silv
erh

orn
.co

.uk



+------+ 95.04.26 
I 1C07 I ( 20 l GASKET SET 
1<1B01ll <Al=3TNE74-SA ( 0 l = 
+------+ (Bl=3TNE74-G2A <El= 
YOOR4520 <Cl= (Fl= 

REF. LEV. 0 PART NO. DESCRIPTION ---------Q'TY-------- I P/U A R 
NO. <Al (Bl < C l ( D l (El <Fl 
1 719623-92610 GASKET SET<NON-ASB.l 1 ( 1) 

@J2 719623-92620 GASKET SET(NON-ASB.l 1 ( 1 l 
3 119623-01330 GASKET, CYL. HEAD 1 1 
4 119660-01562 GASKET, (NON-ASB.l 1 1 
5 24311-000320 0-RING 1A P-32.0 1 1 
6 119620-03031 GASKET, ( NON-ASB. l 1 1 
7 124950-11340 SEAL, VALVE STEM 3 3 
8 124160-11340 SEAL, VALVE STEM 3 3 
9 119600-11450 PROTECTOR, NOZZLE 3 3 

10 119600-11460 GASKET, NOZZLE 6 6 
11 24311-000320 0-RING 1A P-32.0 1 1 
12 119620-11310 GASKET, BONNET 1 1 
13 119660-12111 GASKET, SUC.MANIFOLD 1 1 
14 119620-13110 GASKET, EXH.MANIFOLD 1 1 
15 121000-13201 GASKET, SILENCER 2 2 
16 119660-32020 GASKET, L.O.PUMP 1 1 
17 119620-42020 GASKET, C.W. PUMP 1 1 
18 129350-49541 GASKET, <NON-ASB.> 1 1 
19 124465-44950 GASKET 16 2 2 
20 104200-59170 GASKET 12 2 2 
21 23414-140000 GASKET 14, ROUND 3 3 
22 22190-08J)002 SEAL WASHER 8S 4 4 
23 24311-000120 0-RING 1A P 12.0 4 4 
24 129155-51580 0-RING 3 3 
25 24341-000240 0-'RING 1A S-24.0 1 1 
26 24311-000160 0-RING 1A P-16.0 1 1 
27 24311-000120 0-RING 1A P 12.0 1 1 
28 24321-000600 0-RING 1A G-60.0 1 
29 24321-000700 0-RING 1A G-70.0 1 
30 119660-35113 GASKET, <NON-ASB.l 1 1 
31 129400-92410 FLEX HORN 1 1 ( 1 l 
32 977770-01212 GASKET, LIQUID 1 1 (1) 

---------------- REMARKS------------+-------------------------------------
1( 1 l OPTIONAL PART. 

Y100152 

silv
erh

orn
.co

.uk



+------+ 
< HF NO.YOOR4520) ' 1 M01 I ·:K11ff PARTS IHOEX ••• 515.04.26 p. 

+------+ 

PART HO, DESCRIPTION CATALOG GRP. REF. LOC PART NO. OESCRlPTJON CATALOG GRP. R Ef. LOC. 
NO. NO, NO. NO. NO. NO. NO. NO. 

X2114275070 S\ilTCH> HAG NET IC YOOR4520 17 2 1C04 I 119285-66080 SHAFT ASSY,REGULATOR YOOR4520 13 56 1815 
X2114283500 SCREW SET YOOR 45 20 17 3 1C04 119288-08100 BRACKET <A> , ENGINE YOOR4520 11 1 1813 
XZ 114430010 COVER ASSY, REAR YOOR4520 17 4 1C04 119288-55900 BRACKET, FUEL FILTER YOOR4520 13 119 1816 
XZ 114531200 BRUSH '+ ) YOOR4520 17 6 1C04 I 119288-612D0 CASE ASSY.- GOVERNOR YOOR4520 13 15 I 81 5 
X211453520D METAL, STARTER YOOR4520 17 5 1C04 I 119288-61510 LEVER ASSY, GOVERNOR YOOR4520 13 30 1815 
X2114586700 BOLT MOX 37 YOOR4520 17 7 1C04 I 119288-91130 BRACKET YOOR4520 19 7 1C06 
X2114631D90 COIL ASSYJ" FIELO YOOR4520 17 8 1C04 119288-91140 SUPPORT YDOR452D 19 5 1C06 
X2\14660\30 LEVER KIT, SHIFT YDOR4520 17 9 1C04 119305-35150 fitTER, LUB. OIL YOOR452D 9 18 1811 
X2114680050 BOLT, THROUGH YOOR452D 17 10 \C04 I 119358-13640 RAJHCAP.-HUFFLER Y00R4520 6 16 1806 
X211471S500 STOPPER SET.- PINION YOOR452D 17 11 IC04 119600-0I050 PLUG PT1f4 YOOR452D 1 5 1B02 
X21l4780060 COVER ASSY, !)UST YOOR4520 17 12 1C04 119600-01600 HOUSING, FLYWHEEL YOOR4520 3 3 1B04 
X2114811000 WASHER KIT, THRUST YOOR452D 17 13 1C04 t 119600-01722 SPACER, OIL SUMP YOOR4520 3 14 1B04 
X2114821500 SCREW SET YOOR:4520 17 14 1CD4 ' 119600-01770 SUMP ASSY, LUB. OIL YOOR4520 3 20 1804 
X2114831300 BRUSH { - ) Y00R4520 17 17 1C04 ' 119600-11450 PROTECTOR, NOZZLE YOOR4520 4 30 1805 
X2114931400 SPRING, BRUSH YOOR4520 17 18 1C04 20 9 1CQ7 
X2114966130 CASE ASSY,, GEAR YOOR4520 17 15 1C04 I 1 \ 9600-11460 GASKET, NOZZLE ¥0084520 4 29 1805 
X2114990010 HOLDER ASS'f, BRUSH YOOR4S20 17 16 1C04 20 10 1C07 
101304-59020 JO I HT 12, PJPE YOOR4520 15 22 1C02 119600-21580 FLYWHEEL ASSV YOOR-4520 8 16 1B10 
101720-5575D PLUG 6 YOOR4520 15 1 4 1C02 119600-34800 DIPSTICK., LU8. OIL YOOR452D 9 14 1811 
102103-55520 0-RING YOOR4520 15 9 \CO2 I 119600-34820 DIPSTICK.- LU8~ OIL YOOR4520 9 15 1 B 11 
103854-59191 BOLT \I/PLUG • SEAL YOOR4520 1 5 26 !CO2 I 119600-35081 PIPE ASSY, LUO.OIL YOOR4520 9 30 1 B 11 
104200-55321 VAL VE, TAPER YOOR4520 \ 5 5 1C02 I 119600-35091 PIPE ASSY.-Oll INTAKE YOOR4520 ij' 31 1811 
1 01.200- 55330 SPRING, TAPER VALVE YOOR4520 15 6 ,CO2 I 119600-52021 PUMP ASSY, FUEL FEED YOOR452D 15 2 1C02 
104200-55341 HANDLE, COCK YOOR4520 15 1 1C02 I 119600-61100 DRIVING SET, GOV. YOOR452D 13 4 1815 
104200-55750 SCREW H 4 YOOR4520 15 16 1CD2 I 119600-61200 WEIGHT ASSY,, GOV. YOOR4520 13 5 1-e15 
104200-59170 GASKET 12 YOOR4520 \5 25 !CO2 I 119600-61541 SHIFTERJ'P.T.O. YOOR452D 13 46 1B15 

20 20 1C07 I 119600-61650 SPRJHG, STARTJHG YOOR4520 1 3 50 1B15 
104200-66B20 SP.RING YOOR4520 16 8 1C03 I 119600-61900 RETAINER, SHAFT YOOR4520 13 54 fB15 
104200-66830 PLATE.. FRICTION YOOR4520 16 9 1C03 119600-66020 SPRING, REGULATOR YOOR4520 13 64 1B15 
104200-66850 WASHER < 8 I YOOR4520 16 10 1C03 119600-66530 TORQUE SPRING ASSY YOOR4520 13 73 1815 
104200-66860 NUT YOOR452D 16 11 1C03 ' 119600-66700 UHGLElCH ASSY YOOR4520 13 81 1 B 15--
104211-11370 CAP, VALVE YOOR452D 4 n 1805 I 119600-66840 NUT,. CAP I YOOR4520 13 108 1815 
104264-59030 JOHil B, PIPE YOOR4520 15 19 1COZ I 119610-01490 HOUSING A.SSY, GEAR I I YOOR4520 2 14 1B03 
104507-07190 LABEL, YANHAR YOOR4520 19 12 1C06 119610-01590 COVER ASSY, HOUSING YOOR4520 2 1 1803-
105010-11230 SCREW,. VALVE YOOR4520 4 38 1805 119620-01200 BOLT, CYLINDER HEAD YOOR452D 1 23 1802 

42 1805 119620-01620 PARALLEL PIH 6X10 YOOR452D 3 9 \804 
105025-59550 PIPE, FUEL RETURN YOOR4520 14 39 1C01 ' 119620-01750 CAP,. FLYWHEEL COVER YOOR4520 3 7 180_4_ 

105225-23200 BOLT, ROO YOOR4520 8 39 1910 • I 119620-0180D SEAL HTC456208, OIL YDOR4520 2 4 1803 
105546-5133D SPRING, OELIV. VALVE YOOR4520 12 25 1814 I 119620-02020 BOLT YOOR4520 1 6 1802 
105582-59150 80t.T, PIPE JOINT YDOR4520 15 24 1co2 119620-02410 auSH.- CAHSHAFT YOOR4520 1 21 1B02-
110250-55610 RING, RETAINING Y00R4520 15 10 1C02 119620-02450 BEARING., THRUST YOOR4520 7 4 1809 
114250-53130 SEAT, NOZZLE SPRING YOOR4520 1 4 9 1C01 119620-03020 PLATE, SHELTER YOOR4520 4 51 1B05 
114250-53400 SJ-tlH PACK Y00R4520 1 4 \1 1C01 I 119620-03031 GASKET, ( N:ON-ASB. i Y0DR4520 4 52 1805-
114350-22301 PIN, PISTON 0=21 YOOR4520 8 32 1810 20 6 1C07 
119232-61510 LEVER ASSY, GOVERNOR YOOR4520 13 29 1B15 119620-11090 SEAT, EXHAUST VALVE YOOR4520 4 19 1805 
119232-61540 SPRING, LEVER YOOR4520 13 45 1B1S I l19620-11110 vILvE .. EXHAUST YOOR4520 4 z-1--rno5-
\19259-44570 CAP, RAO I ATOR YOOR4520 11 5 1813 119620-11120 SPRING.- VALVE YOOR4520 4 22 1805 
119260-07900 LlfTER, ENGINE YOOR452D 4 2 1805 119620-11180 RETAINER, SPRING YOOR4520 4 23 1805 
119260-59520 JOINT <Bl YOOR4520 14 37 1C01 I 119620-11200 SUPPORT ASSY, ARH YOOR4520 4 31 1805 
119260-59530 JOINT < A> YOOR4520 14 38 1C01 I 119620-11240 SHAFT ASSY.- ROCKER YOOR4520 4 32 1805 
119260-66 720 ANGLEICH ASSY YOOR4520 13 80 1815 I 119620-11260 SUPPORT.- ROCKER ARH YOOR4520 4 35 1805 
119265-44400 JOI NG, Pl.PE H16 YOOR4520 9 41 1811 119620-11280 SPRJNG YOOR4520 4 36 1B05 
119280-01600 FLANGE, HOUNTlNG YOOR4520 3 2 1804 119620-11310 GASKET.- BONNET YOOR4520 4 55 1805 
119280-49020 PIPE {BJ,, C. WATER YOOR4520 11 32 1813 20 12 1C07 silv

erh
orn

.co
.uk



-+------t 
< Mf NO.YOOR4520} I 1H02 I . "** PARTS t NOEX *** 95.04.26 p. 2 

t------ ♦ 

PART NO. DESCRIPTION CATALOG GRP. REF. LOC PART HO. DESCRIPTION CATALOG GRP. REF. LOC. 
HO. NO. NO. HO. HO. NO. HO. NO. 

119620-11330 SON/HT ASSY,tNON-ASB YOOR4520 4 50 1805 I 119621-66051 LEVER, REGULATOR YOOR4520 13 65 1815 
119620-11350 STUD YOOR4520 4 47 1B05 I 119621-77331 ADJUSTER, BELT YOOR4520 18 25 1cos 
119620-11390 JOINT YOOR4520 • 56 1805 I 119621-77340 SPACER YOOR-4520 18 23 1C05 
119620-11801 GUIDE, VALVE YOOR4520 • 12 1805 119623-01330 GASKET, CYL. HEAD YOOR4520 1 24 1B02 
119020-13110 CASKET, EXH.HANlfOLD YOOR-4520 6 2 _1 B08 20 3 1C07 

20 14 1C07 119623-01950 SHIH PACK YOOR4520 2 23 1803 
119620-13501 SiLENfER Y'OOR-4520 6 11 1808 119623-11080 S£AT, SUCTION VALVE YOOR4520 • 18 1805 
119620-13510 MUFFLER SOOY ASSV YOOR4520 6 12 1808 I 119623-11100 VAL VE, INTAKE YOOR4520 4 20 1805 
119620-13520 TAILPIPE ASSY YOOR4520 6 13 1808 119623-21700 CRANKSHAFT ASSY YOOR4520 8 1 1810 
119620-13560 TAILPIPE YOOR4520 6 14 1808 119623-22080 PISTON WIRING YOOR4520 8 24 1810 
119620-14100 GEAR~ CAMSHAFT YOOR4520 7 7 1B09 I t19623-22500 RING SET.,.PISTON VOOR4520 8 26 1810 
119620-14200 TAPPET YOOR4520 7 1 1 B09 119623-22900 PISTON WIRING OS=~25 YOOR4520 8 42 1810 
119620-14401 ROD, PUSH YOOR4520 7 2 1B09 119623-22950 RIHG SET os=0.25 YOOR4520 8 44 1810 
119620-21500 BOLT, FLYWHEEL YOOR4520 8 55 1810 I 119629-14580 CAMSHAFT ASSV YOOR4520 7 3 1809 
119620-21591 FLY-WHEEL WIRING GEAR YOOR4520 8 20 1810 I 119629-66510 TORQUE SPRING ASSY -YOORli520 13 72 181 S 
119620-21941 WASHER YOOR4520 8 10 1B10 I 119631-13101 HANlfOLD,EXHAUST YOOR4520 6 1 iB08 
119620-23910 BUSH.,. PlSTON PIN Y00R4520 8 37 1810 I 119631-77010 STARTER YOOR.4520 17 1 1C04 
119620-25102 GEAR W/BUSH.,. IOL E YOOR4520 7 11 1B09 I 119632-61200 CASE ASSY, GOVERNOR YOOR4520 13 1 4 1815 
119620-25912 BUSH YOOR4520 7 13 1809 I 119640-01640 DRAIN PLUG 1122 YOOR-4520 3 1 7 1804 
119620-42020 GASKET, c.w. PUHP YOOR4520 10 15 1912 I 1196li2-33030 COOLER, OIL YOOR4520 9 39 1611 

20 17 1C07 119642-33100 BRACKET VOOR4S20 9 40 1811 
119620-42320 0- R rNG YOOR4520 10 12 1812 119642-42000 PUHP ASSY,COOL.WATE YOOR4520 10 2 1812 
119620-51101 PLUNGER W/BARREL YOOR4520 12 4 1814 t 119642-49030 PIPE Y00R4520 9 43 1 B 11 
119620-51170 RETAINER YOOR4520 12 7 1814 119644-21200 CRANKGEAR YOOR4520 8 5 1810 
119620-51180 RETAINER YOOR4520 12 8 1814 119645-49020 PIPE t B t, C. WATER YOOR4520 11 31 1813 
119620-51190 SPRING, PLUNGER YOOR4520 12 ·9 1B14 119650-42291 Y-BELT fH=35.0 Y00R4520 10 17 1812 
119620-51250 SHIH PACK YOOR4520 12 10 1814 I 119653-12500 CLEANER ASSY, AIR YOOR4520 5 s 1807 
119620-51300 VALVE W/SEAT, DELIV. YOOR4520 12 22 1814 I 119653-12550 PIPE, AIR INTAKE YOOR4520 5 10 1807 
119620-51340 HOLDER, OElIV~ VALVE YOOR4520 12 26 1814 I 119653-12600 SUPPORT,AIR CLEANER YOOR4520 5 11 1807 
119620-51350 GASKET, DELIVERY YOOR4520 12 27 1B14 I 119653-66500 ENGINE STOP DEVICE YOOR4520 13 67 1815 
119620-51370 0-RING YOOR4520 12 28 1814 I 119655-12560 ELEMENT Y00R4520 5 7 1ad7 
119620-51450 GUIDE, PLUNGER YOOR4520 12 29 •1814 I 119660-01510 PLUG 10X1 4 

'I 
YO□ R4520 2 17 1B03 

119620-51461 PIH YOOR4520 12 30 1B14 I 119660-01551 COVER YOOR4520 2 20 1803 
119620-51510 PINION YOOR4520 12 32 1814 119660-01562 GASKET, i NON-A.SB.) YOOR4520 2 21 ~ B03 
119620-51650 PLATE Y00R4520 12 34 1814 20 4 1C07 
119620-51660 SCREW YOOR4520 12 35 181 4 I 119660-01570 STUD M6X12 YOOR4520 2 22 1B03 
119620-51670 PIN YOOR4520 12 36 1814 I 119660-01640 CASE ASSY, OIL SEAL YOOR4520 3 10 1 804 
119620-51680 p'" YOOR4520 12 37 1914 I 119660-01821 BEARING, FUEL CAH. YOOR4520 7 17 1009 
119620-51700 TAPPET ASSY YOOR4520 12 38 1B14 I 119660-01911 PIPE, KNOCK YOOR4520 2 5 1803 
119620-53000 NOZZLE ASSY,F.INJECT YOOR4S20 14 3 1C01 119660-12101 MA-NIFOLD,AIR INTAKE YOOR4520 5 1 11107 
119620-53080 NUT~ VALVE W/CASE Y00R4520 14 6 1001 119660-12111 GASl(ET., su-e.HANIFOLD Y00R4520 5 2 1807 
119620-53100 HOLDER, VALVE W/CASE YOOR4520 14 7 1co1 20 13 1C07 
119620-53120 SPRING, VALVE YOOR4520 14 8 1C01 119660-21651 V-PULLEY YOOR4520 8 8 1810 
119620-53140 SPACER, VALVE STOP YOOR4520 14 10 1C01 119660-25022 RETAINER, IDLE GEAR YOOR4520 7 9 1809 
119620-59540 PIPE ASSY, FUEL OVER Y00R4520 14 35 1C01 119660-25052 SHAFT, IDLE GEAR YOOR4520 7 10 1809 
119620-59700 HUT Y00R4520 14 40 1C01 I 119660-32001 PUHP ASSY, LUB. OIL YOOR4520 9 1 1 e 11 
119620-59811 PIPE (1).,fUEL INJECT YOOR4520 14 23 1C01 I 119660-32020 GASKET, L.O.PU11P YOOR4520 9 11 1 B 11 
119620-59821 PIPE t2J,FUEL INJECT YOOR4520 14 27 1C01 20 16 1C07 
119620-59831 PIPE <3>,FUEL lNJECT YOOR4520 14 31 1C01 I 119660-35102 BRACKET, OIL FILTER YOOR4520 9 16 1811 
119620-77820 CONNECTOR, GLOW PLUG YOOR4520 4 64 1905 I 119660-35113 GASKET, {UOff-ASB.> YOOR4520 9 17 1811 
119621-01611 REAR PLATE YOOR4520 3 4 1804 20 30 1C07 
119621-21680 BOlT 1112X1 .. 25,FLAHGE YOOR4520 8 9 1810 119660-35300 VALVE ASSY,Oll PRESS YOOR4520 9 19 1 8, 1 
119621-44500 RADIATOR YOOR4520 11 4 1813 119660-42004 PUMP ASSY,CW<NON-ASB YOOR4520 10 1 1812 
J l.9621~44560 fAN•GUARO .!OOR4~20 11 6 1813 11'1660-42350 V-PUl.LEY, c~w. PUMP YOOR4520 10 18 1812 . . silv

erh
orn

.co
.uk



+------ ♦ 
CHf NO.YOOR4520> I 1 H03 I . *** PARTS INDEX*** ,95.04.26 

i 
p. 3 

+------+ 
I 

PART NO, DESCRIPTION' CATALOG GRP. REF. lOC PART NO. OESCRIPTION CATALOG \ 6-RP. REF. LOC. 
NO. NO. NO. HO. NO. ' NO. NO. NO. 

119660-51500 RACK YOOR4520 12 31 1814 I 119888-91101 PANEL ASSY, INSTRUH YOOR4520 19 10 1C06 
119660-51530 RETAINER., RAC-K YOOR4520 12 33 1 B14 I 119888-91110 SODY,CONT. PANEL YOOR4S20 \ 19 20 1 C06 
119660-61052 GASKET, t NOH-A SB.> YOOR4520 13 19 1815 I 119888-91120 SUPPORT, PANEL YOOR4520 19 6 1 C06 
119660-61060 COVER., GOVERNOR CASE Y00R4520 13 2 1815 I 119688-91201 PANEL AS Sy, INSTRUH Y00R4S20 19 11 1 ccr6-
119660-61071 GASKET., tuou-Ass.> Y00R4520 13 3 1815 I 119688-91610 LABEL., CW & OIL LAMP YOOR4520 19 24 1C06 
119660-61121 LINK L=88.8<NO COLOR YOOR4520 13 11 1915 I 119888-91620 LABEL, KEY SWITCH YOOR4520 19 25 1C06 
119660-61140 LINK L=88.6{WH1TEi Y00R4520 13 12 1B15 121000-13201 GASKET, SILENCER YOOR4520 6 4 1Bff8~ 
119660-61150 LINK L=89.Q{REO} YOOR 4520 13 13 1815 10 1808 
119660-61300 NUT, GOVERNOR WEIGHT Y00R4520 13 9 1815 20 15 1 C07 
119660-61341 SLEEVE, GOVERNOR Y00R4520 13 10 1B15 121023-01550 COVER, BLIND YOOR4S20 2 32 1ao,-
119660-61'60 SH 11'1 SET YOOR4520 13 20 1B15 I 121023-49150 HOSE.,WATER CRAIN 165 YOOR4520 11 40 1B13 
119660-61491 SHAFT,GOVERNOR LEVER YOOR4520 13 28 1B15 I 121111-21501 BOLT, FLYWHEEL YOOR4520 8 11 1B10 
119660-61651 SPRING,, STARTING Y00R~520 13. 49 1B15 121120-01620 BOLT H 1 OX 28 Y00R4520 3 6 1 so.-
119660-61901 RETAtHER, SHAfT YOOR4520 13 55 1815 121236-59080 PtPE,fUEL I012Xl400I Y00R4520 15 21 1 CO2 
119688-21590 FLYWHEEL CHP YOOR4520 8 12 1810 121250-44901 SWITCH, THERHOt110°C ·YOOR4520 10 25 1812 
119668·44940 RETAINING BAR YOOR4520 11 8 1813 121250-55620 SPRING YOOR4520 15 11 1 rn·2-
119688-44950 BRACKET (Al YOOR4520 11 9 1B13 121254-55510 CUP, STRAINER YOOR4520 15 8 1co2 
119688-44961 BRACKET {Bl,RAOIATOR YOOR4520 11 10 1813 121256-44600 BRACKET.., SUB-TANK YOOR4520 11 29 1813 
119688-44971 BRACKET tLJ YOOR4520 11 11 1Bl3 121400-44650 AeSORBER.., SHOCK YOOR4520 11 7 1 B 13 
119688-44961 BRACKET !R) YOOR4520 11 12 1Bl3 121400-91520 ABSORBER YOOR4520 19 22 1C06 
119686-49010 PIPE <A), e • WATER YOOR4520 11 30 1813 121400-91530 SPACER YOOR4520 19 23 1C06 
119686-66120 LINK, ENGINE CONTROL YOOR4520 16 1 tC03 121450-01560 STUD H 8X 22 YOOR4520 2 18 1803~ 
119808-12540 VALVE., UNLOADER YOOR4520 5 9 1907 121450-42450 PtUG 1116 YOOR4520 10 27 1B12 
119636-77200 GENERATOR YOOR4520 18 1 1C05 121465-59950 BOLT H 6X 16, PLATED YOOR4520 13 118 1B16 
119836-77700 ROTOR ASSY YOOR4520 18 2 1C05 121520-01851 GASKET., <NON-ASB. l YOOR4520 15 1 1C02 
119836-77710 STARTER ASSY YOOR4520 18 4 1C05 121520-34810 GUIDE, DIPSTICK YOOR4520 9 13 1811 
,19836-77721 COVER ASSY, REAR Y00R4520 18 5 1C05 121550-49111 JOINT PT1/4 Y00R4520 11 43 1813 
119836-77730 COYER., REAR VOOR4520 18 6 1C05 121575-66830 SCREW, AO JUST YOOR4520 13 107 1815 
119836-77741 BRUSH ASSY,REGUtATOR YOOR4520 18 7 1C05 121750-49150 PIPE, c. WATER YOOR4520 11 39 1B13 
119836-77750 BRUSH ASSY YOOR4520 18 8 1C05 121750·59890 RETAINER YOOR4520 19 35 1C06 
119836-77760 GUIDE, FAH SIDE YOOR4520 18 9 1C05 37 1C06 
119836-77770 DIODE ASSY Y00R4520 18 10 • 1 cos ' 38 1C06 

'I 
119836-77780 CONDENSER YOOR4520 18 11 1C05 39 1 C06 
119836-77790 COVER ASSY, FRONT YOOR4520 18 15 1&05 I 121850-11860 PLUG PT1/4 YOOR4520 4 15 1B05 
119836-77800 RETAINER, BEARING Y00R4520 18 16 1C05 I 121855-13821 SPACERtA> YOOR4520 6 17 1B08 
119836-77810 PULLEY YOOR4520 18 19 1C05 I 121855-13830 SPACERtBl YOOR4520 6 18 1808 
119836-77820 NUT ASSY., PULLEY YOOR4520 18 20 1 C05 • 123500-13840 SPACER(C> YOOR4520 6 19 1B08 
119836-77830 BOLT I THROUGH YOOR4520 18 21 1C05 124060-21600 GEAR, RTNG YOORH20 8 23 1810 
119836-77840 BALL BEARING YOOR4520 18 17 1C05 I 124060-59380 PlUG YOOR4520 15 26 1C02 
119836-77850 BALL BEARING YOOR4520 18 3 1C05 124066-59100 Cl.AMP 6 YOOR4520 14 36 1co1 
119836-77860 SCREW KIO YOOR4520 18 18 1 cos 124085-02220 SEAL, OIL YOOR4520 3 12 1804 
119836-77871 BOLT '\1 YOOR4520 18 12 1C05 I 124160-01751 CAP, LUB.OIL SUPPlY YOOR4520 2 12 1803 
119836-77880 BOLT 12 I YOOR4520 18 13 1C05 4 57 1805 
119836-77890 WIRE ASSY, LEAO V00R4520 18 1 4 1C05 I 124160-11340 SEAL, V,ALVE STEM YOOR4520 4 25 1805 
119840-13150 PIPE,EXHAUST YOOR4520 6 3 1B08 20 8 1C07 
119865-12600 STAY YOOR4520 5 12 1807 I 124160-11360 KNOB YOOR4520 4 61 1805 
119865-21600 GEAR, RING Y00R4520 8 15 1810 I 124160-39450 SWITCH., OIL PRESSURE YOOR4520 9 34 1 B 11 

19 1B10 I 124160-59080 PIPE YOOR4520 15 23 1C02 
119866-08110 BRACKET {Bl , ENGINE YOOR4520 11 2 1813 I 124190-77110 ARHATORE, tHON-ASB.J YOOR4520 17 19 1 C04 
119888-21450 RETAINER, SEARING YOOR4520 8 52 1 BIO 124190·77760 PINION ASSY YOOR4520 17 20 1 C04 
119888-66110 BRACKET YOOR4520 16 4 1 C03 124250-49351 THERMOMETER YOOR4520 10 29 1812 
119888-66130 PIVOT YOOR4520 16 5 1C03 I 124450-44510 TAUK YOOR4520 11 23 1813 -

119888-91021 HARNESS (,I,) I WIRE YOOR4520 19 2 1CD6 I 124450-44530 CAP YOOR4520 11 25 1 D 13 
119886-91031 HAR.NESS { B-> I WIRE YOOR4520 19 18 1C06 I '124450-44550 CLAHP, SUB-TANK YOOR4520 11 28 1813 silv

erh
orn

.co
.uk



+------+ 
{ HF »0.YOOR4520> 1 1H04 { ·trilt #I PARTS INDEX*** ~5-04-26 p. 4 

+------+ 

PART NO. DESCRIPTION CATALOG GRP. REF. LOC .PAJIT NO. DESCRtPTIOH CATALOG GRP. REF. LOC. 
NO. NO. NO. NO. NO. NO. NO. NO. 

124450-44560 CLAMP YOOR4520 11 26 1813 171102-66080 SPACER Y00R4520 16 7 1C03 
124465-44950 GASKET 16 YOOR4520 10 26 1812 171301-01640 PLUG H22 YOOR4520 3 21 1804 

28 1012 1 171375-39600 DAHP£R ASSY YOOR4520 9 35 1811 
20 19 1C07 174307-51700 SHIK SET YOOR4520 13 31. 1915 

124550-55700 ELEHENT., FUEL YOOR4520 15 13 1C02 194180-51640 CLAHP., WIRE HARNESS YOOR4520 19 36 1C06 
124550-66370 LOCK NUT " 6 YOOR4520 13 66 1815 1 194990-22050 HUT W/WASHER 8 YOOR4520 2 30 1803 
124550-77030 COYER., TERJoilNAL YOOR4520 19 1 1C06 6 5 1B06 
12lo5S9-77971 LAHP _, PILOT YOOR4520 19 16 1C06 26 1808 
124664-13580 CLA.11P YOOR4520 6 15 1808 28 1808 
124700-44740 F AH,. COOLING VOOR4520 10 19 1812 13 1 1815 
124701-91140 CABLE L= 985 YQQR:4520 19 4 1C06 1 22111-060000 WASHER 6 Y00'4520 13 120 1816 
124732-77720 LA~P, CHARGING YOOR4520 19 13 1C06 I 22117-040000 WASHER 4 YOOR4520 13 51 1815 
124766 59050 CLAMP 12 YOOR4520 11 41 1613 22117-050000 WASHER 5 YOOR4S20 19 26 1C06 

15 20 1 CO2 27 1C06 
124770-91220 COVER 52 YOOR4520 19 21 1C06 1 22117-100000 WASHER 10 YOOR4520 16 22 1C03 
124950-11340 SEAL, VALVE STEH YOOR4520 4 26 1805 22137-0-40000 WASHER 4, POLISHEO YOOR4520 12 43 1014 

20 7 1C07 22137-080000 WASHER 8, POLISHED YOOR4520 11 13 1813 
126650-66020 HAUDLE,. REGULATOR YOOR4520 16 3 ,c-03 I 22190-060002 SEAL WASHER 6S YOOR4520 15 29 !CO2 
128300-77920 TIMER YOOR4520 19 15 1C06 1 22190-060003 SEAL WASHER 6 YOOR4520 13 115 1815 
129100-01580 PARALLEL PIN 8X16 YOOR4520 3 1 1B04 1 22190-080002 SEAL WASHER BS YOOR4520 15 30 1C02 

8 2 1810 31 1C02 
129100-61930 NUT, CAP YOOR4520 13 63 1015 20 22 1C07 
129122-44480 JOINT YOOR4520 9 42 1 B 11 22190-120002 SEAL WASHER 12s YOOR4520 13 11 6 1816 
129150-35350 NUT YOOR4520 9 27 1811 22190-220002 SEAL WASHER 22S YOOR4520 3 19 1804 
129150-49080 COCK, ORA I ff YOOR4520 11 35 1613 22217-040000 SPRING WASHER 4 YOOR4520 12 44 1814 
129150-49100 COCK ASSY, 3-WAY YOOR4520 11 34 1813 22217-050000 SPRING WASHER 5 YOOR4520 4 59 1805 
129150-49360 GASKET 10 YOOR4520 10 30 1812 I 22217-100000 SPRING WASHER 10 YOOR4520 11 14 1813 
129150-59120 RETAINER,. I ffJ • PI PE YOOR4520 14 18 1 C01 16 23 1C03 
129150-59131 BOLT M4X14,HEX.SCKT. YOOR4520 14 21 1 C01 22242-000120 CJRCLTP 12 YOOR4520 4 45 1805 
129150-91400 GEAR UNIT,.TACHOMETER YOOR4520 2 35 1803 1 22242-000200 CIRCLtP 20 YOOR4520 7 1 5 1 B09 
129155-51280 0-RtHG S6 YOOR4520 13 16 1815 22252-000210 CIRCLlP 21 YOOR4520 B 33 1810 
129155-51580 0-RING YOOR4520 14 2 1co1 22272-000040 CIRCLJP E- 4 I YOOR4520 13 52 1B15 

'1 
20 24 1C07 { 22272-000050 CIRCLlP E- 5 YOOR4520 16 24 1C03 

129155-61480 SPACER ASSY YOOR4520 13 23 1B15 { 22351-020006 SPRING p IN 2X 6 YOOR4520 16 17 1C03 
129350-49530 COVER~ THERMOSTAT YOOR4520 10 21 1912 I 22351-030014 SPRING PIH 3X14 YOOR4520 13 53 1Bt5 
129350-49541 GASKET., ( NON-A SB.) YOOR4520 10 22 1912 I 22351-040010 SPRING PIN 4X10 YOOR4520 2 19 1803 

20 18 1C07 13 60 1815 
129350-49800 THERMOSTAT <11°c YOOR4520 10 23 1812 I 22351-060012 SPRING PIN 6X12 YOOR4520 4 28 1805 
129400-92410 FLEX HORN YOOR4520 20 31 1C07 69 1805 
129403-49050 PIPE,COOLER-C.W.PUHP YOOR4520 9 44 1811 { 22360-040000 SHAP PlN 4 YOOR-4520 13 109 1815 
129470-39610 DAMPER YOOR4520 9 36 1 B 11 { 22360-060000 SNAP PIN 6 Y00R4520 13 110 , 9 1 5 
129795-77800 PLUG, GLOW YOOR4520 4 63 1805 22411-200150 COTTER PIN 2.0X15 Y00R4520 16 18 1C03 
144626-91560 TACHO UNIT YOOR4520 9 311 1 B 11 22512-040120 KEY 4X 12 YOOR4S20 7 8 1809 
170064-67210 LABEL., HANDLE YOOR4520 16 21 1C03 22 1809 
171010-77850 THERHOHETER, C.W~ YO0R4520 19 14 1C06 8 6 1010 
171048-67010 REGULATOR ASSY YOOR4520 16 6 1C03 23000-022000 CLAHP 22 YOOR4520 9 45 1B11 
1710!.8-67130 LEVER YOOR4520 16 15 1C03 23000-054000 CLAHP 54 YOOR4520 5 16 1B07 
171048-67140 STOPPER YOOR4520 16 16 1C03 23010-038000 CLAMP 38 YOOR4520 11 33 1 Bi 3 
171059-55600 STRAINER ASSY, FUEL Y00R4520 15 4 1C02 I 23061-070230 PIPE 7X 230 YOOR4520 11 27 1813 
171080-91100 TACHOHETER YOOR4520 19 19 1C06 I 23065-120500 Pl PE., VINYL 12X 500 YOOR4520 4 1 1BOS 
171085-67100 BRACKET, GEAR YOOR4520 16 12 1C03 I 23161-020100 BUSH PT1/4X1 /8 YOOR4520 9 37 1811 
171085-67110 SHAFT., DRIVJNG YOOR4520 16 13 1C03 I 23414-140000 GASKET 1 4, ROUHO YOOR4520. 14 41 1C01 
171085-67120 GEAR YOOR4520 16 14 1003 20 21 1C07 
171090-91010 GAUGE 1 PRESSURE YOOR4520 19 17 ii:06 I 23418-060000 GASKET 6, NYtON YOOR4520 15 1 5 1C02 silv

erh
orn

.co
.uk



t------t 

<Hf NO.YOOR4520l ' 1 H05 ( ·'A'-,,-,. PARTS INDEX*** 95.04.26 p. 5 
+------ ♦ 

PART NO. DfSCRIPT!OH CATALOG GRP. ~EF. toe PART NO. DESCRIPTION CATALOG GRP. R ff. LOC. 
HO. HO. NO. NO. NO. NO. HO. NO. 

23871-010000 PLUG PT1/8,SCREW YOOR4520 1 11 1802 I 26106-060802 BOLT H 6X 80 PLATED VOOR4520 2 11 1003 
23871-030000 PLUG PT3/8,.SCRElJ YOOR4520 9 46 18fl 1 26106-060952 BOLT H 6X 95 PLATED YOOR4520 13 71 1815 

10 14 1B12 26106-080122 BOLT H 8X 12 PLATED YOOR4520 11 15 1813 
24101-062034 BALt BEARING YOOR4520 7 24 1809 19 3 1C06 
24102-063034 BALL BEARING 6303U YOOR4520 7 23 1809 I 26106-080142 BOLT H 8X 1 4 PLATED YOOR4520 4 3 1BOS 
24107-062054 BALL BEARING YOOR4520 8 53 1810 4 1805 
24311-000120 0-R!NG 1A P 12.0 YOOR4520 2 6 1803 5 18 1607 

4 62 1805 26106-080162 BOLT H BX 16 PLATED YOOR4520 11 16 1513 
9 32 1811 42 1813 

20 23 1&07 16 27 1C03 
27 1C07 26106-080182 BOLT M 8X 18 PLATED Y00R4520 18 26 1COS 

24311-000160 0-RlNG IA P-16.0 YOOR4520 9 28 1811 26106-080202 BOLT M BX 20 PLATED YOOR4520 9 29 1811 
20 26 IC07 10 24 1812 

24311-000320 0-RIHG 1A P-32.0 YOOR4520 2 13 1803 11 17 1813 
4 58 1805 26106-080222 BOLT H 8X 22 PLATED YOOR4520 8 54 1810 

20 5 1C07 I 26106-080252 BOLT H ax 25 PLATED YOOR4520 11 18 1813 
11 1C07 I 26106-080402 BOLT H BX 40 PLATED YOOR4520 6 6 1808 

24311-240100 0-RI.NG 1A P-10A YOOR4520 15 17 1C02 26106-080452 BOLT H 8X 45 PLATED YOOR4520 4 48 1B05 
24321-000600 0-RlNG 1A G-60.0 YOOR4520 9 47 1811 10 16 1812 

20 28 1C07 I 26106-080552 BOLT H 8X 55 PLATED YOOR4520 6 20 1808 
24321-000700 0-RING 1A G-70.0 YOOR4520 9 48 1811 I 26106-081052 80tT H 8X105 PLATED YOOR4520 18 22 1C05 

20 29 1C07 26106-100202 BOLT H10X 20 PLATED YOOR4520 11 3 1813 
24341-000070 0-RIHG IA S-7.0 YOOR4520 13 61 1815 26106-100502 80tT 1110X 50 PlATEO YOOR4520 19 9 1C06 
24341-000240 0-RlHG IA S-24.0 YOOR:4520 2 33 1803 I 26116-0S0102 BOLT M sx 10 PLATEO YOOR4520 13 112 1815 

37 1803 19 28 1C06 
20 25 1C07 I 26116-060082 BOLT H 6X 8 PLAT EO YOOR4520 16 19 1C03 

24341-000250 0-RING IA s-2s.o Y00R4520 3 24 1804 I 26116-060304 BOLT H 6X 30 PLAT EO YOOR4520 13 113 1815 
24341-000280 0-RING 1A S-28.0 YOOR4520 13 69 1015 I 26116-100202 BOLT H10X 20 PLATED YOOR4520 3 5 1804 
26014-060162 BOLT H 6X 16 YOOR4520 10 20 1812 ' 26116-100302 BOLT H10X 30 PLATED YOOR4520 11 19 1813 
26014-080702 BOLT W/WASHER H8X 70 YOOR:4520 15 18 1C02 I 26116-120252 BOLT H12X 25 PLATED YOOR4520 17 21 1C04 
26022-040082 SCREW K 4X 8 YOOR4520 12 45 1814 I 26206-100252 BOLT H10X25 YOOR4520 3 8 1804 
26033-060202 SCREW M 6X 20 YOOR4520 19 8 ·1C06 26216-080222 STUD H 8X 22 PLATE() 

1 YOOR4520 6 7 1808 
26106-060102 BOLT H 6X 10 PLATED YOORL.520 9 33 1811 27 1808 

13 62 IBIS I 26216-080552 STUD H 8X 55 PLATED YOOR4520 6 8 1008 
16 25 1C03 26216-080702 STUD M ax 70 PLATED YOOR4S20 6 9 1B08 

26106-060122 BOLT M 6X 12 PLATED YOOR4520 1 22 1B02 26347-040002 U-NUT H 4 YOOR4520 6 21 1808 
3 25 1804 I 26347-060002 U NUT 6 YOOR4520 6 22 1808 
5 17 1807 ., I 26366-060002 NUTH 6 YOOR4520 2 31 1803 
7 16 1809 I 26366-080002 NUTH 8 YOOR4520 4 49 1B05 

26106-060162 BOLT M 6X 16 PLATED YOOR4520 2 7 1B03 6 23 1008 
38 1B03 11 20 1 B 1 3 

5 3 1807 18 24 !COS 
7 25 1809 I 26450-060202 BOLT Ji 6X 20 YOOR4520 9 12 1 a 11 

15 3 1C02 I 26557"040352 SCREW M 4X 35 YOOR4520 6 24 1808 
26106-060182 BOLT M 6X 16 PLATED YOOR4520 2 34 1803 I 26557-050!02 SCREW H SX 10 YOOR4520 4 60 1805 
26106-060222 BOLT H 6X 22 PLATED Y00R4520 3 13 1804 I 26587-040102 SCREW M 4X 10 YOOR4520 12 46 1 B 1 lo 
26106-060302 BOLT H 6X 30 PLATED YOOR4520 2 8 1803 I 26587-080102 SCREW M 8X 10 'tOOR4S20 7 26 1809 
26106-060402 BOLT H 6X 40 PLATED YOOR4520 5 4 1807 I 26657-100002 CAP NUT H10 YOOR4520 16 26 1C03 

6 25 1808 1 26716-050002 NUTH 5 YOOR4520 19 29 1C06 
26106-060452 BOLT H 6X 45 PLATED YOOR4520 3 26 1804 I 26716-100002 NUT H10 YOOR4520 11 21 1B13 
26106-060602 BOLT H 6X 60 PLATED YOOR4520 2 9 1803 I 26756-050002 LOCK NUT H 5 PLATED YOOR4520 16 2 1 C03 

ID 1803 I 26756-060002 LOCK NUT H 6 PLATEO YOOR4520 4 40 1805 
26106-060702 BOLT H 6X 70 PLATED YOOR4520 13 111 IBIS 44 1805 
26106-060752 BOLT H 6X 75 PLATED YOOR 4520 13 117 1816 13 114 1815 silv

erh
orn

.co
.uk




